PARTS MANUAL

Starke EcoMaxx Series

STARKE MATERIAL HANDLING GROUP
402 Allanburg Road « Thorold, ON L2V 1A4 « Canada %@
TOLL FREE 877-435-4352

www.starkeforklift.com « info@starkeforklift.com ECOMAXX




i H

— AT HEH TFDI20% XA, DU P AE 2 B K CSE B AR AR, A
BT R TS TSR EEE, FETRSE.

T TR, DA X ER RS ) H S, JFRIE T H S U
TFR) e RS TR A AR S & .

= AAFXH XS HERRTTIE:

=L

\— B TF e AR 200, 300, 350

= JE:2m. 3m. 3.5m
A —FEAR(K) . R

ﬁézli’_fc(M) A mM2).
= e A mA(S)

ez 77 3 71 4% 5 (B)

A7 2 51485 : 120
M7 . 12t

FD: -7~y 8 3 5e i X 7F

9. Pt ek, A RATIEF

Fiv SRS H ARSI S AR AR R X A .
N~ BRI RPN K R .
FD120-KMS 1/ 5f B #16BT5.9-C130% B Al

FD120-KMS3EL 5 B HTQSB4.5-C 130K Bl #l
FD120-YC7HC 1 £5YC6J150-T301 (FH3) Kk 5hHl
FD120-XC4HC 8 54CA6DF3-16GAG3U-JXX10 ([H3) K Fh#l
FD120-KMS26[L 5 B #1QSB4.5-C140T4 K i Al
FD120-KMS32¢ 5% B #1QSB4.5-C130-30& 8 #l



FOREWORD

1. This parts list is applied to the FD120 forklift truck . It is intended for users to identify the
name , number and quantity of the parts replaced or repaired and to order them from the
suppliers works .

2. When order parts , it is necessary to state the model of the forklift truck , its date of
manufacture and according to this Part List , to state the whole number , the whole name and
quantity .

3. Among the models of the forklifts truck :

L —L L

\— Lifting height : Code : 200, 300. 350

Height : 2m. 3m. 3.5m

Mast type : Normal mast(I)(K). Normal mast(IT)(M)
2-stage full free mast (Z). 3-stage full free mast (S)

Transmission type : Hydraulic transmission (B)

Weight Series : Code : 120
Ton : 12t

FD: Balance weight of diesel forklift

4. If there is any change, we will not notify.

5. Model application: Engine model and maximum capacity.
6. The following trucks are provided with corresponding engine.
FD120-KMS1/6BT5.9-C130 engine

FD120-KMS3/QSB4.5-C130 engine
FD120-YC7/YC6J150-T301 ([E3) engine
FD120-XC4/CA6DF3-16GAG3U-IXX10 (|&3) engine
FD120-KMS26/QSB4.5-C140T4 engine
FD120-KMS32/QSB4.5-C130-30 engine



NS ]

i 2h & 4t

(T2 RSR

Bk RS

MWIT 5 KRN

YUUUU
e

HARG B R5%




GROUP INDEX

BRAKE CONTROL

MAST SYSTEM

HYDRAULIC SYSTEM

ENGINE SYSTEM BODY SYSTEM

ACCELERATOR PEDAL

fi
| =)
h—

ELECTRIC SYSTEM STEERING SYSTEM




INDEX

— KEPLARS Engine system

KENHLLEE Enginemount « « « « « o o v v v o vt v it o)

I HNRLE Coolling SyStem « « « = = s v v v oo mme e 16

PR R DD FUEl SYSIEM « « « « o v v v e et %6

HEA R0 Exhaust SYStem  « « « « « « o o v e et 34
VA& EI R4 Driving system

(5 ZHH B 22 Drive Unit MOUNE « « © « +« + @ o o o oo v e v oo oo 43

IRENMF RN, Drive axle « « « ¢ ¢ ¢ o o o o o o o o v o v vttt vttt 51
=. P AY Steering system

FE RN Steering CONtrol « « « « v v v v v v v i oo e 64

B a) My Steeringaxle « = =+« o s v s oot et 68

a7 Steering wheel =« + + ¢ = v v v v v vttt 72
DY, T T#E29\  Accelerator pedal

WTTEEYL  Accelerator pedal « + v v e e e 75
i, H3I R2% Brake system

ITHERZ 5B EEY\ Brake & inching control « =+« =+ o o v v o v e v e oo e e 78

ITERIZNE B R 40 Brake Piping System « ¢« ¢ o v v oo v oo v i et 82

[EZEHIZ Brake Jover « « « =« « + oot e m o e e e 94
Sy EHZS Body system

ST Frame & balance « « + + + oo v o oo a e 97

HLER AR 8 J2 AR Hood. Floor Board & Seat =+ + = = ¢ ¢ v oo v v e v e e v 113

PITHLE Headguard — + + ¢ v v v v o st e et e 117

BINE N Cab MOUNE * « + » = = ¢ o o o o oo ot 119
+. WE RS Hydraulic system

ﬁﬁi}j—imﬂﬁ Oiltank = ¢+ ¢ ¢ = ¢ e e e et e e e ettt e e e e e e 128

I (. F ) Valve control linkage (two-throw) « « « = = =« e o o oo vt 130

W s (= F)  Valve control linkage (three-throw) « « « = = = =+« « ¢ ¢ o & 132

2 m (DU /) Valve control linkage (four-throw) « =« + « « o o v o o o e 134



?ﬁg%ﬁ% Hydraulic pipeline ............................. 136
J\. L R4 Lifting system

TR % 240 Hydraulic syStem mast « « « ¢ = ¢ o s o o o oo oo oo v v v vt 149
JE R E R4 = I Hydraulic system attachments(three-throw): « « + + « « « « 152
JBE R E R4 VU Hydraulic system attachments(four-throw) = « « « + « « « « 155
JE HE R4 L Hydraulic system attachments(five-throw) = « « « + « « « « 158
'LLIE* y Fork ......................................... 1 61
R e R GE A ) Fork & Lift Bracket(Normal mast KM) =+« =+« o v e o v e 163
M2 W BE X AS B (GE A )R FE Side shift fork ass’y(Normal mast KM) « =« « « - - 167
[JHE MaSt  * » o v v o e e e e e e e e 171
TG Lift cylinder « =+ ¢ v v e et e 173
BAMMAT Tiltcylinder = « « v oo v o v oot o e 177

. ARG Electric system
%/—jh/\é}‘ﬁ Electric system ............................... 181

+. #5f%  Scutcheon
*/]—:H?fé QCULCREON * * * = * = = * &« ¢ ¢ o ot o o st o o ot v ot oo s o v o o v oo 211



— KIHLARSG

ENGINE SYSTEM



FD120-KMS1

KA %5
Engine mount

)
A
0

|

7

A
AN
) Yy ANy
< ,: s Y. - T
I\ ) ] ,\.a. /@ ,'

|7




RN 2 %

FD120-KMS1
Engine mount
JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 GB/T5783 B2k M10X20 Bolt 4
2 GB/T97.1 4% 10 Washer 8
3 GB/T93 B 10 Washer 8
4 GB/T6170 #25F M10 Nut 8
5 A90F5-10004 KAWL Engine feet 1
6 GB/T5783 24 M10X30 Bolt 4
7 A120A5-11000 YRS AE  Air cleaner mount 1
8 GB/T5783 W2 M8X20 Bolt 4
9 GB/T93 FE 8 Washer 7
10 GB/T97.1 P4k 8 Washer 7
11 A120A5-10300 A TNPERS  Air prefilter 1
12 JB/T8870 THIMESE 122X 114 Hose Clamp 1
13 A120A5-10400 BER A Hose, intake air 1
14 A120C5-10100 R B & ZhHL6BTS. 9-C130 Engine 1
15 A120C5-10200 AU #He Block 1
16 GB/T16674. 1 INFVEZE SRR M8 X 35 Bolt 4
17 A120A5-10005 A5 Fan 1
18 A120A5-10003 KRNI ZEH Shock pad 2
19 A90F5-10005 KWL Engine feet 1
20 A50C5-10005 MIEH Rubber 1
21 GB/T5783 2k M8 X 30 Bolt 3




N, — P T }l
Lkl FD120-KMS3/KMS32
Engine mount

26,25,24,2322



RN 2 %

Engine mount

FD120-KMS3/KMS32

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A90F5-11001 376306 Bearing 1
2 GB/T5783 B2k M10X20 Bolt 8
3 GB/T97.1 P48 10 Washer 12
4 GB/T93 #4410 Washer 12
5 A90F5-10200 TUEAR K Air cleaner ass’y 1
6 GB/T5783 124 M8 X 20 Bolt 3
7 GB/T93 I 8 Washer 3
8 GB/T97.1 P44 8 Washer 3
9 A50C5-10005 M H Rubber 1
10 A120A5-10300 S FRIERS  Air prefilter 1
11 A120A5-10400 WA S Hose, intake air ass’y 1
12 JB/T8870 THIMESE 116X 106 Hose clamp 4
13 A120B5-10100 % B 4 & 2 FLQSB4.5-C130 Engine 1 FD120-KMS3
- A120B5-10200 B BH 17 % 2 HLQSB4.5-C130-30 Engine 1 FD120-KMS32
14 GB/T5783 12k M12X40 Bolt 6
15 GB/T93 K 12 Washer 6
16 A90F5-10003 A EEL Block 1
17 GB/T 16674.1 1244 M10X 40 Bolt 8
18 GB/T889. 1 2Rt M10 Nut 4
19 A90F5-10002 X Fan ¢ 600 1
20 A50K5-10200 A B Right machine 1
21 A50K5-10100 JEHUE Left machine 1
22 GB/T889. 1 e )8 B AF /S M B R IR BE M20 Nut 2
23 GB/T97.1 P44 20 Washer 2
24 A50N5-10100 I EH Shock pad 4
25 A50N5-10101 . Washer 2
26 GB/T5782 B2k M20X 150 Bolt 2
27 JB/T8870 THIMES Y 35 87 X 82 Hose clamp 11
28 A90F5-11001 #HSE  Hose, intake air 1
29 A120B5-11002 #HSEA Hose, intake air 1 FD120-KMS3




N, — P T }l
Lkl FD120-KMS3/KMS32
Engine mount

26,25,24,2322



RN 2 %

Engine mount

FD120-KMS3/KMS32

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

- A120B5-11002A WS A Hose, intake air 1 FD120-KMS32
30 JB/T8870 THIMESE 122X 114 Hose clamp 1

31 A90F5-11003 HSHE A Hose, intake air 1 FD120-KMS3
- A50K5-10004 S4B Hose, intake air 1 FD120-KMS32
32 A90F5-11004 S $EEB  Hose, intake air 1

33 A50K5-11003 S4B Hose, intake air 1 FD120-KMS3
- A120B5-10001A | #E<%B Hose, intake air 1 FD120-KMS32
34 A90F5-11006 HSFEC Hose, intake air 1 FD120-KMS3
- A90T5-10004 S4B Hose, intake air 1 FD120-KMS32
35 A90F5-11007 AR Hose 4

36 AS50K5-10002 A IS Hose 1 FD120-KMS3
- A50K5-10007 HAEAE Hose 1 FD120-KMS32
37 A90F5-10006 e HAE  Hose 1




FD120-YC7

EILINCE
Engine mount

) =) 0 ,

Tsm)]

.
Q

/ —
o




RN 2 %

FD120-YC7
Engine mount
JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 A120A5-10300 25 FERE  Air prefilter 1
2 A120A5-10400 BB SR Hose, intake air 1
3 GB/T5783 12k M8X30 Bolt 3
4 GB/T93 FE 8 Washer 7
5 GB/T97.1 P4k 8 Washer 7
6 A50C5-10005 M Rubber 1
7 JB/T8870 TAIMESE 122X 114Hose clamp 5
8 A90F5-11001 A Hose, intake air 1
9 A120C5-11002 WS A  Hose, intake air 1
10 A120C5-11006 A HEE A Hose, intake air 1
11 A120C5-11003 A HE C Hose, intake air 1
12 JB/T8870 TZYIESE 116 X 106Hose clamp 3
13 A120C5-11005 HHSNEB  Hose, intake air 1
14 A120C5-11004 HAFEEB  Hose, intake air 1
15 A120C5-10200 TUESS SV Air cleaner ass’y 1
16 GB/T5783 12k M8X20 Bolt 4
17 A120C5-10100 K L8R ANHLYC6J150 Engine 1
18 A120C5-10300 REHIHLIA 2
19 GB/T5782 B2k M20X 150 Bolt 2
20 GB/T96. 1 KB 20 Washer 2
21 A50N5-10100 I % # Shock pad 4
22 A50N5-10101 P Washer 2
23 GB/T889. 1 &R/ kA /S ABURIEEE M20 Nut 2
24 GB/T5783 B2H: M12X 45 Bolt 8
25 GB/T93 B 12 Washer 8
26 GB/T97.1 P48 12 Washer 8




FD120-XC4

KA %5
Engine mount

10



RN 2 %

FD120-XC4
Engine mount

JF5 F5 T A A4 PR o T

Item Part No Description Q’ty Remark
1 A120A5-10300 25 FHUERE  Air prefilter 1
2 A120A5-10400 HAE S Hose, intake air 1
3 GB/T5783 12k M8 X 30 Bolt 3
4 GB/T93 FE 8 Washer 7
5 GB/T97.1 P44 8 Washer 7
6 A50C5-10005 B Rubber 1
7 JB/T8870 TZYMESE 122 X 114Hose clamp 5
8 A90F5-11001 HSEE  Hose, intake air 1
9 A120C5-11002 HSEA Hose, intake air 1
10 A120D5-10001 S A Hose, intake air 1
11 A120D5-10001 HS$E B Hose, intake air 1
12 JB/T8870 TZYIEESE 116 X 106Hose clamp 3
13 A120D5-10003 #HS4HEB  Hose, intake air 1
14 A120C5-11004 HASFEEB  Hose, intake air 1
15 A120C5-10200 TUESR S Air cleaner ass’y 1
16 GB/T5783 2k M8X20 Bolt 4
17 A120D5-10100 B2 K ENHLCA6DF3 1
18 GB/T5783 24 M10X 35 Bolt 4
19 GB/T96.1 KM 10 Washer 4
20 GB/T93 FEL 10 Washer 4
21 GB/T6170 B2 M20 Nut 4

11




N — 23
R ANHL 2 0% FD120-KMS26

Engine mount

12



RN 2 %

Engine mount

FD120-KMS26

Fr 5 5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A120A5-10300 25 FHUERE  Air prefilter 1
2 A120A5-10400 WS Hose, intake air ass’y 1
3 GB/T5783 12k M8 X 30 Bolt 3
4 GB/T93 FE 8 Washer 3
5 GB/T97.1 4 8 Washer 3
6 A50C5-10005 B Rubber 1
7 JB/T8870 TAIMESE 122X 114 Hose clamp 5
8 A90F5-11001 A Hose, intake air 1
9 A120E5-10001 54 A  Hose, intake air 1
10 A90F5-11003 HASFEEA  Hose, intake air 1
11 A50K5-10200 A HLB Right support 1
12 GB/T889. 1 e Jm i A 7N AR IR B M20 Nut 2
13 GB/T97.1 P44 20 Washer 2
14 A50N5-10100 = Shock pad 4
15 AS50N5-10101 KA Washer 2
16 GB/T5782 B2k M20X 150 Bolt 2
17 A90F5-10200 TUEAS L Air cleaner ass’y 1
18 A90F5-11004 HSHEEB  Hose, intake air 1
19 A120E5-10100 B 1 K% 5 H1QSB4.5-C140T4 Engine 1
20 A90F5-11001 476306 Bearing 1
21 A50K5-10100 FEHLEN Right support 1
22 GB/T5783 124 M12X 45 Bolt 6
23 GB/T93 #4412 Washer 6
24 GB/T97.1 P44 12 Washer 6
25 A50V5-10003 4k F A5 S8 Bracket 1
26 A120E5-10002 S4B Hose, intake air 1
27 JB/T8870 THYIGESE 77 3 % 87 X 82 Hose clamp 3
28 A90F5-11006 HSHEEC  Hose, intake air 1
29 A120E5-10003 K L Block 1
30 A120E5-10200 WEs 1

13




N — 23
R ANHL 2 0% FD120-KMS26

Engine mount

14



RN 2 %

Engine mount

FD120-KMS26

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
31 GB/T97.1 -3 10 Washer 12

32 GB/T93 FAEL 10 Washer 12

33 GB/T5783 12 M10X40 Bolt

34 GB/T5783 12k M10X20 Bolt 4

15




\A >
RH RS FD120-KMS]1
Cooling system

AN WA AR

X

. 3
\*\A/'
2

16



R ARG

FD120-KMS1
Cooling system
JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 TG000-19250 [A1H % & 19X2500 Hose 1
2 GJT-111-00 BBk Nipple 1
3 GJT-104-00 Bk Nipple 1
4 JB/T8870 W4 25X 16 Clip 4
5 TG000-19220 [E]H 4 & 19X2200 Hose 1
6 GB/T97.1 448 Washer 3
7 GB/T93 F1EL8 Washer, lock 3
8 GB/T5783 124 M8X20 Bolt 3
9 A50A5-40100 B ER 28 G S B Tank reserve ass'y 1
10 A120A5-40002 FJ/K%  Hose rubber 1
11 JB/T8870 M4 70X 50 Clip 2
12 A120A5-40100 JKHH E U Radiator ass’y 1
13 TG000-08100 P4 & 8X 1000 Hose 1
14 GB/T5782 I2F: M12X40 Bolt 4
15 GB/T97.1 “F4412 Washer 4
16 GB/T889.1 NABUEIREE M12 Nut 4
17 A120A5-40003 B8 (b 8X1000) Pipe 1
18 A120A5-40006 HEHE Hose 2
19 JB/T8870 W4 64 X 44 Clip 4
20 A120A5-40001 /K% Hose rubber 1

17




YA
wH R G FD120-KMS3/KMS32
Cooling system

8,9,10,11

\\ RN
\\\ A\@/
\
\\
\%
14 \%
s

18

3 e

WA A3



R ARG

Cooling system

FD120-KMS3/KMS32

Fr 5 5 T AT PR & %t
Item Part No Description Q’ty Remark
1 A90F5-40006 FKE Y Hose rubber 1
2 JB/T8870 k4 64X 44 Clip 6
3 TG000-10060 R 10X 600 Hose 2
4 JB/T8870 B4 16X 10 Clip 4
5 A90F5-40200 BUIES E ) Radiator assy 1
6 A50K5-40200 # I Protective net 1
7 A90F5-40004 EHEE Hose 1
8 GB/T5783 24 M10X 35 Bolt 4
9 GB/T97.1 “F4410 Washer 8
10 GB/T93 31E10 Washer, lock 4
11 GB/T6170 #2EF M10 Nut 4
12 GJT-374-00 H A1 # JElbow 3
13 TGIBI-19168*%G | m/E/RE &19X1680 Hose H.P 1
14 TGIBI-19245%G i ERRE $19X2450 Hose H.P 1
15 GJT-414-00 135° 4%k Connector 1
16 JB/T8870 k4 40X25 Clip 2
17 TG000-25100 IR 25X 1000 Hose 1
18 A30A5-40003 BIEH# 1T Rubber 2
19 A50K5-40001 /K% Hose rubber 1
20 A50K5-40002 F7/K% Hose rubber 1

19




RHI R FD120-YC7
Cooling system

20



R ARG

FD120-YC7
Cooling system
Fr 5 5 T AT PR A %t
Item Part No Description Q’ty Remark
1 A120C5-40004 T2 % Hose 1
2 JB/T8870 THY M 4 A5 3. # 75X67 Clip 8
3 A120C5-40003 HAE Hose 1
4 JB/T8870 ki 64X 44 Clip 4
5 A120C5-40001 /K% Hose rubber 1
6 A120C5-40100 [ EA T 595 1
7 TG000-08085 W & 8X850 Hose 1
8 JB/T8870 4 16X 10 Clip 2
9 A45P5-40001 AR E Hose 2
10 A120C5-40002 F7/K%  Hose rubber 1
11 TG000-25150 M $25X 1500 Hose 1
12 JB/T8870 4 40X 25 Clip 2
13 A120C5-40006 HERE Hose 1
14 A120C5-40005 HAME  Hose 1
15 A30A5-40003 B T Rubber 2
16 A30A5-40005 2 Bolt 2
17 A30A5-20003 K Plate 2
18 A30A5-40004 BEEH Il Rubber 2
19 GB/T97.1 P 8 Washer 4
20 GB/T6184 N AR IR B M8 Nut 2
21 TGIBI-19245%G | & ERE $19X2450 Hose H.P 1
22 GJT-414-00 135° #%:k Connector 1
23 GIT-374-00 B A #:3KkElbow 3
24 TGIBI-19180*%G | & &R E ¢ 19X1800 Hose H.P 1

21




R H R G FD120-XC4
Cooling system

16 19

mé@l\@/l

22



R ARG

FD120-XC4
Cooling system
Fr 5 5 T AT PR o %t
Item Part No Description Q’ty Remark
1 A120D5-40004 IR %E Hose 1
2 JB/T8870 TR T 3 75X 67 Clip 8
3 A120D5-40005 HAHNE Hose 1
4 JB/T8870 %4 64X 44 Clip 4
5 A120D5-40003 HSHNE Hose 1
6 A45P5-40001 AT Hose 1
7 A120D5-40001 FJK%  Hose rubber 1
8 A120D5-40007 F/K%E  Hose rubber 2 ZHRIEH
8 A120D5-40002 /K% Hose rubber 2 PR
9 JB/T8870 %4 70X 50 Clip 1
10 A120D5-40100 BUIAES B Radiator assy 1
11 A120C5-40004 FERE % Hose 2
12 A120D5-40006 RS Hose 1
13 JB/T8870 THIME T 3 87X 82 Clip 1
14 TG000-25150 I & 25X 1500 Hose 2
15 JB/T8870 k4 40X25 Clip 2
16 A30A5-40005 I2F: Bolt 2
17 A30A5-20003 HH Plate 2
18 A30A5-40004 AEE T Rubber 4
19 GB/T97.1 “F-#48 Washer 2
20 GB/T6184 NAPUEIZEE MS Nut 1
21 TGIBI-19255%G R & 19X2550 Hose H.P 1
22 GJT-414-00 135° #z3k Connector 3
23 GIT-374-00 B LElbow 1
24 TGIBI-19220%G R ©19X2200 Hose H.P

23




FD120-KMS26

wEARGE

Cooling system

g N

7
> 6

24



R ARG

FD120-KMS26
Cooling system
Fr 5 5 T AT PR & %t
Item Part No Description Q’ty Remark
1 JB/T8870 TAIMES 3 87X82 Clip 8
2 A120E5-40003 Hive gt Hose 1
3 A90F5-40006 IKEHE Hose rubber 1
4 JB/T8870 %4t 64X 44 Clip 6
5 A90F5-11007 WA 2 Hose 4
6 TG000-10060 I & 10X 600 Hose 4
7 JB/T8870 k4 16X10 Clip 8
8 A120E5-40100 Bk g MU Radiator assy 1
9 A50K5-40210 M Bracket 1
10 A90F5-40004 EHNE Hose 1
11 GB/T5783 I2#:10X 35 Bolt 4
12 GB/T97.1 P10 Washer 8
13 GB/T93 #4410 Washer,Lock 4
14 GB/T6170 WZEF M10 Nut 4
15 GJT-374-00 H A% KElbow 3
16 TGIBI-19168*G EE R 19X 1680 Hose H.P 1
17 TGIBI-19245*G R & 19X 2450 Hose H.P 1
18 GIT-414-00 135° #%3k Connector 1
19 JB/T8870 WEfiE 40X 25 Clip 2
20 TG000-25100 K% & 25X 1000 Hose 1
21 A30A5-40003 i Rubber 2
22 A120E5-40001 /K% Hose rubber 1
23 A120E5-40004 A A Hose 1
24 A120E5-40002 /K% Hose rubber 1
25 GJT-678-00 —J#$Ek Tee joint 2
26 TG000-16120 P & 16X 1200 Hose 3
27 A50V5-30002 HIEPRFEFESL Connector 2
28 GJT-621-00 H#E#k Nipple 1

25




FD120-KMS1/KMS3/KMS32

Fuel system

JR I 2 5t

26



JR I 2 5t

Fuel system

FD120-KMS1/KMS3/KMS32

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 A45A5-30001 WS %EZ 1/8" Cypriot ventilation 1

2 A30A5-30100 a6 S Cap 1

3 A90C5-30100 B A  Plate 1

4 A50A5-30001 M, Packing 1

5 TK000-13019 K4 d13-019 Clip 2

6 GB/T818 74k iE s M5X 12 Bolt 5

7 GB/T93 45 Washer,Lock 5

8 GB/T5783 122 M8X20 Bolt 8

9 GB/T93 s 8 Washer,Lock 10

10 GB/T97.1 P4 8 Washer 10

11 A30A4-50002 B2 € Plug,drain 1

12 JB982 H &3 30 Washer 1

13 A120A5-30100 PRI TIE#S  Fuel pre-filter 1 |[BEERSINE A
14 GB/T5783 1244 M8 X 25 Bolt 2

15 A120A5-30003 PRI Tube 1 |BEERSINE) I
16 A120A5-30002 LM Tube 1 (BEEREINEN I
17 A120A5-30001 3425 Tube 1 |BEERSINE)IE
138 A30A5-30400 SEMEIE AR Sedimenter 1

19 A30A4-50003 Wi%k  Magnet 1

20 A120A5-30004 TIJE 2% S M Fuel pre-filter board 1 ([BEERINB) I

27



FDI120-YC7

4SRN
Fuel system

28



JR I 2 5t

FD120-YC7
Fuel system

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A30A5-30100 ik Cap 1

2 A30A4-50002 HOMIZZE  Plug,drain 1

3 A30A4-50003 Wi%k  Magnet 1

4 A30A5-30400 LeyEiE s Sedimenter 1

5 A120C5-30001 BRI Tube 1

6 GB/T5783 12 M10X 25 Bolt 2

7 GB/T93 3% 10 Washer,Lock 2

8 GB/T97.1 P34 10 Washer 2

9 A50P5-30002 LM Tube 1

10 A50P5-30001 0 EFE M16 Bolt 4

11 JB982 HA# 16 Washer 8

12 A120C5-30100 LepgiE s Sedimenter 1 RENHLBR
13 A90J5-30100 PRIM TR SR Plate 1

14 A50A5-30001 it Packing 1

15 GB/T16674. 1 JNTHNE 22 08 ke M8 X 25 Bolt 8

16 JB/T8870 W4 20X 12 Clip 8

17 GB/T818 12%] M5X 12 Screw 5

18 GB/T93 #iH 5 Washer,Lock 5

19 A120C5-30002 e #e S Fuel pre-filter board 1

20 GB/T5783 1244 M12X30 Bolt 2

21 GB/T93 FE 12 Washer,Lock 2

22 GB/T97.1 “F-#% 12 Washer 2

29




FD120-XC4

‘J\\: ?\/EE /% éﬁ
Fuel system

18 19

LEEEAAD

&

16

2 lh I

30



JR I 2 5t

FD120-XC4
Fuel system
JF5 F5 T A A4 PR &= HE
Item Part No Description Q’ty Remark
1 A30A5-30100 T & Cap 1
2 GB/T5783 B2 M10X 25 Bolt 2
3 GB/T93 P10 Washer,Lock 2
4 GB/T97.1 P10 Washer 2
5 A120D5-30200 MK 7 BS54 Oil water separator 1
6 GJT-271-00 PRI Bz 3L Fuel connector 2
7 A30A4-50002 B IR ZE Plug,drain 1
8 A30A4-50004 ED %%} 826 ED seal ring 1
9 A30A4-50003 Wik Magnet 2
10 A30A5-30400 YL JETE % Sedimenter 1
11 A120D5-30100 PRI 25 B S B Plate 1
12 A50A5-30001 i, Packing 1
13 GB/T16674. 1 INFE IR M8 X 16 Bolt 8
14 GB/T818 +FAE R SLIRE] M5SX 12 Screw 5
15 GB/T93 F# 35 Washer,Lock 5
16 TG000-13150 MM & 13X 1500 Oil resistant hose 1
17 TG000-13130 it W & 13X 1300 Oil resistant hose 1
18 TG000-13060 it i & 13 X600 Oil resistant hose 1
19 GB/T8870 W4 25X 16 Clip 6

31




1o 2 4t FD120-KMS26
Fuel system

32



JR I 2 5t

Fuel system

FD120-KMS26

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A30A5-30100 a6 S Cap 1
2 GB/T5783 1244 M8 X 30 Bolt 2
3 GB/T93 F# 4 8 Washer,Lock 10
4 GB/T97.1 P44 8 Washer 10
5 A90F5-30001 MWK 3 B 2% 348 Bracket 1
6 GJT-554-00 #23k Connector 1
7 A90F5-30100 MK B 4%  Sedimenter 1
8 A30A4-50002 BOMIRZE  Plug,drain 1
9 A30A4-50003 W%k Magnet 1
10 A30A5-30400 SEMUETE S Sedimenter 1
11 A90C5-30100 FHCE K Plate 1
12 A50A5-30001 MM, Packing 1
13 JB/T8870 K4 20X 12 Clip 6
14 GB/T818 +F B MBET M5X 12 Screw 5
15 GB/T93 #1245 Washer,Lock 5
16 A90F5-30002 HEMAFT Tube 1
17 TG000-10080 B $10X 800 Tube 1
18 GB/T16674.1 7N FAVE A T R A M8 X 25 Bolt 8
19 A90F5-30005 FHOEEM12  Bolt 2
20 JB/T982 ZH 5 #12 Combination pad 4
21 A90F5-30004 ZMEEM14  Bolt 2
22 JB/T982 ZHA#14 Combination pad 4
23 A90F5-30003 BT Tube 1
24 A90F5-30007 [5]3H%E Tube 1
25 A50G5-10104 &Sk Tube 1

33




P
PR G FD120-KMS 1/KMS3/KMS32
Exhaust system

17—
18
=
6 o 1
| 20
9 10,11,12,13,14
16

34



ARG

Exhaust system

FD120-KMS1/KMS3/KMS32

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 A120A5-20001 B4R (VA Clamp 1

2 A120A5-20100 HEEE  Muffler 1 FD120-KMS1/KMS3
- A120D5-20100 HAEZE  Muffler 1 FD120-KMS32
3 A30A5-20002 1242 Bolt 1

4 A30A5-20001 IR E Rubber 2

5 A30A5-20003 HF Washer 1

6 GB/T97.1 V448 Washer 4

7 GB/T889.1 4 S kA 7S f B R R B M8 Nut 1

8 A30A5-40003 BIEE T Rubber 2

9 A120A5-20200 A& Pipe 1 FD120-KMS1

A120B5-20200 HESE  Pipe 1 FD120-KMS3

- A120K5-20500 HESE  Pipe 1 FD120-KMS32
10 A120A5-20502 UM Bolt 4

11 A120A5-20501 R pallet 4

12 GB/T97.1 V4410 Washer 8

13 GB/T93 10 Washer, lock 8

14 GB/T6170 #2+5F M10 Nut 8

15 A120A5-20300 HASHEE 1T Pipe 1 FD120-KMS1
- A120B5-20300 HEAHEE 1 Pipe 1 | FD120-KMS3/KMS32
16 A120A5-20400 HESHE T Pipe 1

17 A120A5-20600 EHEE R High exhaust ass’y 1

18 GB/T5783 I FEM8 X 25 Bolt 3

19 GB/T93 S Washer, lock 3

20 A50C5-10005 IR Rubber 1

35




#“ »
HEU A5t FD120-YC7
Exhaust system

\.. ‘/
\‘) Y1
f “
12,13,14,15,16

11

36



ARG

FD120-YC7
Exhaust system
JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 GB/T5783 IZFEMS X 30 Bolt 9
2 GB/T93 8 Washer, lock 9
3 GB/T97.1 “F-#8 Washer 9
4 A120C5-20200 HSE  Pipe 1
5 A30A5-20002 2 Bolt 1
6 A30A5-20003 4% Fr Washer 1
7 A30A5-20001 #5554  Rubber 2
8 GB/T96 KEPE8 Washer 1
9 GB/T889.1 e S 7S B R R B M8 Nut 1
10 A120C5-20100 A  Muffler 1
11 A30A5-40003 BHEH T Rubber 1
12 A120A5-20502 UZMIZH: Bolt 1
13 A120A5-20501 AR Pallet 1
14 GB/T97.1 F-4410 Washer 2
15 GB/T93 #F10 Washer, lock 2
16 GB/T6170 #2EF M10 Nut 2
17 A120C5-20300 HSHE T Pipe 1
18 A120C5-20400 HASEI  Pipe 1
19 A50C5-10005 HEH Rubber 1
20 A120A5-20600 EfERE High exhaust ass’y 1

37




#“ »
HEU A5t FD120-XC4
Exhaust system

=
? 15,16,4,3,2

38



ARG

FD120-XC4
Exhaust system
JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 GB/T5783 BZAM10 X 40 Bolt 9
2 GB/T97.1 “F-#10 Washer 6
3 GB/T93 #E10 Washer, lock 6
4 GB/T6170 #25F M10 Nut 6
5 GB/T5783 HEFEMS8 X 30 Bolt 3
6 GB/T93 S Washer, lock 3
7 GB/T97.1 348 Washer 3
8 A30A5-20002 22 Bolt 1
9 A30A5-20003 ) Washer 1
10 A30A5-20001 IR E Rubber 2
11 GB/T96 KEAEE8 Washer 1
12 GB/T889.1 eGSR/ IR 7S f B IR EE M8 Nut 1
13 A120D5-20100 HEEE  Muffler 1
14 A30A5-40003 BHRE T Rubber 2
15 A120A5-20502 UZYiZFE Bolt 1
16 A120A5-20501 £ Clamp 1
17 A120D5-20200 HSE  Pipe 1
18 A120A5-20400 HA % 11 Exhaust takeover 1
19 A50C5-10005 HEH Rubber 1
20 A120A5-20600 T HEE B High exhaust ass'y 1

39




FD120-KMS26

25

Exhaust system
26

ARG

21,22,23,24

2

40



ARG

Exhaust system

FD120-KMS26

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 A120A5-20001 EFR (V) Pipe clamp 1 REWLH
2 A120E5-20100 HESHE A Pipe 1
3 A120A5-20500 Bk Pipe clamp 1
4 A120E5-20200 HSEB Pipe 1
5 A120E5-20010 A (449<5])  Clamp 1 RANHLE
6 A120E5-20300 WLHE Jet pipe 1 RENHLA
7 A120E5-20011 RAE(55E)) Clamp 4 RENNLE
8 A120E5-20003 SEMFA  Fixed belt 2
9 AI120E5-20012 L Pipe 2 KAWL E
10 A120E5-20006 F@ #1422 Heat shield 1
11 A120E5-20005 SEHB  Fixed belt 2
12 A120E5-20600 SCRJG#LFEES  Postprocessor 1 KENHLA
13 GB/T5783 IZAEM8 X 25 Bolt 8
14 GB/T97.1 V448 Washer 8
15 GB/T889.1 R WA 7S B R R B M8 Nut 8
16 A120E5-20004 SEJEB  Fixed seat 2
17 A120E5-20002 SEPEA  Fixed seat 2
18 A120E5-20400 %4615 Installation platform 1
19 A120E5-20500 DOCJ54b#E2S  Postprocessor 1 KENHL A T
20 JB/T8870 THIIEESE 116X 106 Clip 1
21 GB/T5783 2K M8 X 30 Bolt 2
22 GB/T96 KEES Washer 4
23 GB/T93 S Washer, lock 2
24 GB/T6170 #25F M8 Nut 2
25 A5085-20600 SR M Tailpipe 1
26 A5085-20009 HSF9' ™ Protection net 1
27 A50S85-20010 HA EJ' ™ Protection net 1
28 A120E5-20001 AFE S Bracket 1

41




.\ fEE ARG

DRIVING SYSTEM

42



FD120-KMS1

Drive unit mount
19,18,17

1 B 3 2 3

43

£
:
\ @ | g
i N 3/% S
h_ LU = AR
o/ MM MM
7 T e =lge)
(@\|
2’
< %
2
<




1 B 3 2 3

; - FD120-KMS1
Drive unit mount
Fr 5 5 T AT 44 FR o T
Item Part No Description Q’ty Remark
1 GB/T2982 50 (11. 00-20-16PR) tyre 4 AAE
- GB/T2982 55 (9.00-20) tyre 4 Sl fif
2 A120A5-00600 PACHI ALK, Inner rim ass’ y 2 Fikali]
- A120A5-00700 HMEEHEE R Outer rim ass’ y 2 AR
- A120A5-00200 AR (7. 00T-20) Rim ass’y 4 S iR
3 A120A5-00100 IRBHFDrive axle 1
4 AS50A5-00300 &5 Hh S A Propeller shaft ass’y 1
5 A50A5-00001 B 1842 Bolt 8
6 GB/T93 F#14  Washer, lock 8
7 GB/T6171 #2EFM14 X 1.5 Nut 8
8 A120A5-00300 AREFA S (D Drive unit 1
9 GB/T5783 12 M10X25  Bolt 8
10 GB/T93 G310  Washer, lock 20
11 GB/T5783 12 M10X30 Bolt 12
12 A50C5-00100 AR R ATL IR B S R 2
13 A50A5-00500 AR A LYY Bracket, drive 2
14 GB/T5786 IZHEM16X 1. 5X 35 Bolt 8
15 GB/T93 F#E16 Washer, lock 8
16 GB/T97.1 4416 Washer 8
17 A50A5-00003 B 4542 Bolt 4
18 GB/T93 24 Washer, lock 12
19 GB/T6170 B2EE M24X2  Nut 12
20 A50A5-00005 #2442 Bolt 8
22 AS50A5-00700 75495 Inflatable nozzle 2 0 ik A
23 A50A5-00004 SEM Fixed plate 2 0 RIEH

44




fez) 7 4 FD120-KMS3/KMS26/KMS32
Driving system

0 B
24,23,22 -
| T & oMl
24,2325 ; o il
N\ = ] 1
T ANES -
N\ |
12 3 EEHE00Nm
im (==l
A
At
N J 567
N = = 11,10 = N
3%4 g‘?\\lé
T -
27,26 %Jf 17
T Y )
(V| immamy

45



155l R 4t

Driving system

FD120-KMS3/KMS26/KMS32

Fr 5 5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 GB/T2982 % (11. 00-20-16PR) tyre 4 Fikalia)
- GB/T2982 55 (9.00-20) tyre 4 S i
2 A120A5-00600 WHHEE K Inner rim ass’ y 2 Fatie)
- A120A5-00700 ANESHE S Outer rim ass’ y 2 Fkatie)
- A120A5-00200 AR (7. 00T-20) Rim ass’y 4 S iR
3 A120A5-00100 IRBHFDrive axle 1
4 A120A5-00400 1£5h %l Propeller shaft 1
5 A50A5-00001 B 1842 Bolt 4
6 GB/T93 314 Washer, lock 4
7 GB/T6171 #2EFM14 X 1.5 Nut 4
8 A120B5-00100 AFEFA LK Drive unit 1
9 ANSIB1.1 1244£3/8-16UNC X 3/4 Bolt 8
10 GB/T93 FE10  Washer, lock 24
11 GB/T5783 122 M10X 45 Bolt 12
12 AS50A5-00500 AR FE 48 Bracket, drive 2
13 GB/T5786 BZFEM16X 1. 5X 120 Bolt 2
14 GB/T97.1 K#EPFE[16 Washer 2
15 AS0N5-00200 AR THFE IR E S Transmission damping pad| 4
16 Y30A1-30002 B Washer 2
17 GB/T889.1 L4 J@ Wt S f B S B2 BEM 16 Nut 2
18 GB/T5786 BZHEM16X 1. 5X 35 Bolt 8
19 GB/T93 74416 Washer, lock 8
20 GB/T97.1 P16 Washer 8
21 A50C5-00300 AR Variable speed control ass’y| 1
22 A50A5-00003 B 45 4E Bolt 4
23 GB/T93 04 Washer, lock 12
24 GB/T6170 B2EE M24X2  Nut 12
25 A50A5-00005 1242 Bolt 6
26 A50A5-00700 A Inflatable nozzle 2
27 A50A5-00004 JEMR Fixed plate 2

46




f& _ij, E FD120-YC7
Driving system

23,22,21

O @
22,23,24 ‘ R 2
. ' ]
y \ :ii‘lt.> -
b HEES | SR
\ } ’ \'\ o
\ \
| \
\
\\
1 2 3 KEFIEES00Nem \‘\.\
\

5 g \
(= 74 \
P \
van
\\, =

25,26

47



155l R 4t

= FD120-YC7
Driving system
Fr 5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 GB/T2982 0 (11. 00-20-16PR) tyre 4 psalis]
- GB/T2982 01 (9.00-20) tyre 4 SEMf
2 A120A5-00600 WHHEE A Inner rim ass’ y 2 Pk
- A120A5-00700 ANECHRE S B Outer rim ass’ y 2 Gt
- A120A5-00200 B8R (7. 00T-20) Rim ass’ y 4 SEM R
3 A120A5-00100 IRBHFDrive axle 1
4 A120C5-00100 1£5h %l Propeller shaft 1
5 A50A5-00001 B 1842 Bolt 4
6 GB/T93 F#3414  Washer, lock 8
7 GB/T6171 #2EEM14 X 1.5 Nut 8
8 A120B5-00100 AR WA B (FEYK)  Drive unit 1
9 GB/T5783 B2 k210 X 25Bolt 8
10 GB/T93 FE10  Washer, lock 20
11 GB/T5783 12k M10X 30 Bolt 12
12 A50A5-00500 AX A 48 Bracket, drive 2
13 GB/T5786 BZFEM16X 1. 5X 35 Bolt 8
14 GB/T93 53416 Washer, lock 8
15 GB/T97.1 V4416 Washer 8
16 GB/T5785 IZHM16X 1. 5X 120Bolt 2
17 Y30A1-30002 # B Washer 2
18 A50N5-00200 A5 FH )8 S HTransmission damping pad | 4
19 GB/T96.1 K#JE 16 Washer 2
20 GB/T889.2 R R A 7S B R R REM 16 Nut 2
21 A50A5-00003 B2 Bolt 4
22 GB/T93 #1324 Washer, lock 12
23 GB/T6170 BZRE M24X2  Nut 12
24 A50A5-00005 122 Bolt 8
25 AS50A5-00700 75545 Inflatable nozzle 2
26 A50A5-00004 [l 7€ AR Fixed plate 2

48




FD120-XC4

fezh & 4t
Driving system

23,22,21

22,23,24

EEFI5ES00Nm

11

8
/
71

I

L

Ci==t

an

49



155l R 4t

= FD120-XC4
Driving system
Fr 5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 GB/T2982 A (11. 00-20-16PR) Tyre 4 psanis]
- GB/T2982 6 (9.00-20) Tyre 4 SEM R
2 A120A5-00600 WHHEE A Inner rim ass’ y 2 Pk
- A120A5-00700 ANECHRE S B Outer rim ass’ y 2 A
- A120A5-00200 IR (7. 00T-20) Rim ass’y 4 SEM R
3 A120A5-00100 IRBHFDrive axle 1
4 A120C5-00100 1£5h %l Propeller shaft 1
5 A50A5-00001 B 1842 Bolt 4
6 GB/T93 ##14  Washer, lock 8
7 GB/T6171 #2EFM14 X 1.5 Nut 8
8 A120D5-00200 AR WA B (FEYK)  Drive unit 1
9 GB/T5783 B2 k210 X 25Bolt 8
10 GB/T93 FE10  Washer, lock 20
11 GB/T5783 12k M10X 30 Bolt 12
12 A50A5-00500 AX A 48 Bracket, drive 2
13 GB/T5786 BZFEM16X 1. 5X 35 Bolt 8
14 GB/T93 3416  Washer, lock 8
15 GB/T97.1 V4416 Washer 8
16 GB/T5785 IZHM16X 1. 5X 120Bolt 2
17 Y30A1-30002 # B Washer 2
18 AS0N5-00200 AR THFE I E S Transmission damping pad| 4
19 GB/T96.1 K#JE 16 Washer 2
20 GB/T889.2 R R A 7S B R R REM 16 Nut 2
21 A50A5-00003 B 24 Bolt 4
22 GB/T93 #1324 Washer, lock 12
23 GB/T6170 BZRE M24X2  Nut 12
24 A50A5-00005 122 Bolt 8
25 AS50A5-00700 75545 Inflatable nozzle 2
26 A50A5-00004 SEM Fixed plate 2

50




UK 51 My

Drive axle

51



9% Zh A

Drive axle

JF5 F5 T A A4 PR o T

Item Part No Description Q’ty Remark
1 A120A5-00110 il s s S . Wheel reducer 2 Q80H3000A
2 A120A5-00120 il 5 %% 5L Brake ass’y 1 S8-10XU 7 %%
3 A120A5-00130 S JR# AR 5L Main reducer 1 EQ140
4 GB/T5782 IZ2FEM14 X 1. 5X 50 Bolt 12
5 A120A5-00101 IZF2M12 Bolt 36
6 A120A5-00102 HHIZRE Nut 20
7 A120A5-00103 HHIIRE Bolt 20 052006B
8 A120A5-00140 M3t i Axle housing ass’y 1 10HY2000-Q
9 A120A5-00104 JES %€ Vent plug 1 Q900

52




e 1 PR s S

Wheel reducer

N

18

W/ /1Y

1 —

T

i

24

26,27

22
21

23
53



e I PR A S

Wheel reducer assembly

Fr 5 5 T AT 44 FR o T

Item Part No Description Q’ty Remark
1 A120A5-00110-1 17 EFE 4L Planet carrier 2 103015
2 A120A5-00110-2 i B S B Ring gear ass’y 2 103013
3 GB/T93 FAIE  Washer, lock 16
4 GB/T5782 B2 4 M8 X 25 Bolt 16
5 GB/T7918 EFHI7KK30X 37X 20 Bearing 16
6 A120A5-00110-3 1THAL58%h Planetary axle 8 103022
7 A120A5-00110-4 B2 FEM14 X 1.5 Screw plug 2
8 GB/T982 ZH4 #4814 Combination pad 2
9 A120A5-00110-5 PRAZEL Stop block 2 103032B
10 | A120A5-00110-6 W H5#E Adjusting column 2 103033B
11 A120A5-00110-7 X PFH%E Sun wheel 2 103012B
12 A120A5-00110-8 B2 FEM24 X 2 Screw plug 2
13 GB/T982 HA#EE24 Combination pad 2
14 | A120A5-00110-9 %t % End cap 2 103017
15 | A120A5-00110-10 17/2% Planetary gear 8 103021G
16 A120A5-00110-11 %% Spacer sleeve 8 103020
17 | GB/T297 #17K32022 110X 170X 38 Bearing 2
18 | AI20A5-00110-12 58 Brake drum 1 083003Ha-G
19 | A120A5-00110-13 Uyl End shaft 2 Q80H2102L-G
20 | A120A5-00110-14 $'/E Retainer 2 1083006
21 GB/T9877 T3 140X 170X 16 Oil seal 4
22 | GB/T297 732021 105X 160X 35 Bearing 1
23 | GB/T819.1 UEKIZET M10X20 Screw 6
24 | GB/T819.1 UUSKIZET M10X25 Screw 6
25 A120A5-00110-15 HE[E Cone ring 2 103024
26 | A120A5-00110-16 B2 EE Nut 4 103014
27 | GB/T858 1FIE# Backing pad 2

54




fill 2 4 A ik

Brake assembly

17
11
10
9
L2
3
\| - e
aks P
1
L
B N
\ l
N
8
7
y B/ b=
e
5 %ﬁ
~ | .
§\@ <
; L]
| 16
14.15
B

55



fifll Bl & S B

Brake assembly
Fr 5 5 T AT 44 FR &= T
Item Part No Description Q’ty Remark
1 A120A5-00120-1 JEEBR Floor 1
2 A120A5-00120-2 Jii %€ Rubber stopper 6
3 A120A5-00120-3 [l 7535 A Spring 2
4 A120A5-00120-4 [0 #%B  Spring 2
5 A120A5-00120-5 J7 3R Square neck bolt 2
6 A120A5-00120-6 FF 4 Cotter pin 2
7 A120A5-00120-7 FERIMELE Nut 2
8 A120A5-00120-8 JInK-F-# Enlarge flat pad 2
9 A120A5-00120-9 izl &M% Tubing 1
10 A120A5-00120-10 W7 2% Regulator 1
11 A120A5-00120-11 #Ih#CHGLA Brake wheel cylinder 1
12 A120A5-00120-12 #1515 F1B Brake wheel cylinder 1
13 | A120A5-00120-13 |2 S % Brake shoe 2
14 | AI20A5-00120-14 7N IR Bolt 2
15 | A120A5-00120-15 | JhnEEsHE 4R  Spring washer 2
16 | AI20A5-00120-16 UURIZET Screw 2
17 | A120A5-00120-17 RS ZE Vent plug 4

56




T P % S K

Main reducer assembly

17
16
15
] 14
18 13
19
2
20,21
) 10
21 SH 0
22,18 78
23 N 8
24 7 7
6
25

29

LAl | |
N
()]

W
[\

57



T P % S K

Main reducer assembly

Fr 5 5 T AT 44 FR o T

Item Part No Description Q’ty Remark
1 A120A5-00130-1 MENIRJEHE 15 2 Driven spiral bevel gear 1 2402D-026
2 A120A5-00130-2 ITERWNRTRE R shim 4 2402D-346
3 A120A5-00130-3 1T R N#E Gear 4 2402D-345
4 A120A5-00130-4 PG4 Gear 2 2402D-335
5 A120A5-00130-5 A %6 4y Shim 2 2402D-336
6 GB/T297 ZE IR ARl 7K Bearing 2 7516E
7 A120A5-00130-6 FRE 2R 5FEARLLF Main reducer housing| 1 2402D-110
8 A120A5-00130-7 F IR 8 Gear 1 2402D-025
9 A120A5-00130-8 #h7&JE Bearing pedestal 1 2402D-036
10 A120A5-00130-9 RIS Spring washer 1 Q40312
11 | AI20A5-00130-10 | #2#: Bolt 1 Q1601245
12 | A120A5-00130-11 MHiEHEE Oil seal seat 1 2402D-056
13 | A120A5-00130-12 HE Oil seal 1 2402D-060
14 A120A5-00130-13 K% Protuberance 1 2402D-065-B
15 A120A5-00130-14 3% Washer 1 2402D-071
16 A120A5-00130-15 NARIEEE Nut 1 2402D-072
17 A120A5-00130-16 F 44 Cotter pin 1 Q5005045
18 GB/T297 A7k Front bearing 1 27311E
19 | A120A5-00130-17 | E%#) Adjusting gasket 1 2402D-041-044
20 | A120A5-00130-18 Al EHEFR R Thrust washer 1 2402D-052
21 GB/T297 47K Bearing 1 27311E
22 | GB/T283 J5 47K Bearing 1 532307E
23 | A120A5-00130-19 SCEMEE T Lock sheet 1 2402E-128
24 A120A5-00130-20 B K Support sleeve 1 2402D-125
25 | AI20A5-00130-21 | ZE#EZEFCARLAEL Differential housing 1 2402D-315
26 | A120A5-00130-22 | +'F## Cross shaft 1 2402D-331
27 | A120A5-00130-23 | %7K Bearing cap 1 2402D-366
28 | A120A5-00130-24 | #ZHE Nut 1 30D-01049
29 | A120A5-00130-25 2 F2 Bolt 1 2402D-356

58




M 76 Jek )

Axle housing assembly

59




M 76 Jek )

Axle housing assembly

Fr 5 5 T AT 44 FR &= T
Item Part No Description Q’ty Remark
1 A120A5-00140-1 %% Floor 2 Q80H2002
2 A120A5-00140-2 X A&AMR Support plate 2 102001B
3 A120A5-00140-3 Mri% Axle housing 1 102101-Q
4 A120A5-00140-4 Uiyl End shaft 2 Q80H2102L-G

60




HXZh e 5 Rk

Driving wheel assembly

61



WX By % S %

Driving wheel assembly

JF5 F5 T A A4 PR o A
Item Part No Description Q’ty Remark
A A120A5-00200 R R R (L 52,3) Rim ass'y(Inc.2,3) 4
1 GB2982-2001 #/59.00-20-14PR  Tyre 4
2 A120A5-00201 48 Rim 4
3 A120A5-00202 48 Snap,ring 4

62




=. BHRG

STEERING SYSTEM

63



B 1) R

Steering control

64



B 1) R

Steering control

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 A50A6-00100 HmEM LK Steering column 1
2 GB/T97.1 “F-# 6 Washer 4
3 GB/T845 12%] M6X12 Bolt 4
4 A50A6-00200 JIEAS AL Joint 1
5 GB1152-82 HAMMI0X1  Cup,grease 1
6 A30C6-00003 & Boot 1
7 DZ-04015 HHFLHZD4 X 150 Band 1
8 A30C6-00301 R Link 1
9 A30C6-00302 HERL Flange 1
10 GB/T893.1 FPER4RE 37 Snap ring 1
11 GB/T276 4474 61904-2Z Bearing 1
12 GB/T894.1 BAPERLPE20 Snap ring 2
13 GB/T5782 IZHM10X 45 Bolt 4
14 GB/T93 % 10 Washer, Lock 4
15 GB/T5785 B2FEM12 X 1.25X20 Bolt 2
16 GB/T93 FE 12 Washer, Lock 2
17 A50F4-40000 # 7] #3280ml/Redirector 1
18 A30A6-00006 VHEEA Shim 1
19 GB/T5782 IZFEM6 X 35 Bolt 4
20 A30A6-00007 #F Washer 4
21 A30A6-00008 24 Spacer 4
22 A30A6-00009 B %E  Rubber 4
23 A30B6-00001 12k Bolt 1
24 A30C6-00002 I Spacer 1
25 A30B6-00002 IZEE Nut 1
26 A30B6-00100 FHEE  Lever 1
27 A30B6-00003 ™ H Washer 1
28 A30B6-00004 12k Bolt 1
29 A30A6-00005 12k Bolt 2
30 A30A6-00004 8  Washer 4

65




B2 I BRI
Steering control

66



B 1) R

Steering control

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

31 GB/T894.1 FEF4PE20 Snap ring 1

32 GB/T276 74K 61904-Z Bearing 1

33 GB/T93 #E 8 Washer, Lock 1

34 GB/T5782 IZFEMS X 35 Bolt 1

35 A50A6-00300 J7 ) E R & 360 Wheel,Steering ass’y 1

36 GB/T6171 BZRIM16X 1.5 Nut 1

37 A30C6-00004 2% Seal cover 1

67




Fe 1 B QO

Steering axle SN

<o, e

68



e 1) i

Steering axle

JF5 F5 T A A4 PR o HE

Item Part No Description Q’ty Remark
1 A90A6-10102 ¥ ## Cap, hub 2 |AS110-221000-002
2 GB/T812-1988 [ 4% FEM20X 1.5 Nut 4
3 GB/T858-1988 [ 4 RE 1) 2 24 fEl 60 Brake washer 2
4 GB/T297-1994 [FAEVE 157K 32212 Axle ass'y 2
5 A90A6-10103 IS EE Nut,hub 16 5070MC-00-02
6 A90A6-10104 B Bolthub 16 5070MC-00-01
7 A90A6-10101 8 Hub 2 |AS110-221400-000
8 GB/T6171-2000 IZEEM20X 1.5 Nut 16
9 GB/T297-1994 [ 77k 32215 Axle ass'y 2
10 GB/T9877.1-1998 HEFB95*130*12 Seal, oil 2
11 A90A6-10400(L) FERE T S Knuckle, L. H. assy 1 |AS110-221200-000
12 A90A6-10105 WA Shim T | 082-00-11
13 A90A6-10106 f%% Spacer 2 |XR1200-220004-000
14 A90A6-10107 7K % Bearing sleeve 2 08Z-00-03
15 GB/T4663-1994 eI [EAR T4l 7K Bearing 2
16 JB/T7940.1-1995 TMAFMS X 1 i Oil cup 2
17 GB/T5783-2000 I2FMS8 X 16 Bolt 12
18 GB/T93 #1448 Washer,lock 12
19 A90A6-10108 T4 L # Cap,hub 2 08Z-00-01
20 A90A6-10109 Hi1#1 Copper sleeve 2 XH300-00-06
21 GB/T3452.1-2005 OZUE 45X5.3 O-ring 4
22 A90A6-10110 B il Steering knuckle shaft 2 08Z-00-06
23 A90A6-10111 Hi142 Copper sleeve 2 XH300-00-07
24 A90A6-10112 F4 55 Kingpin lower cover 2 08Z-00-08
25 JB/T7940.2-1995 ek R MAFME X 1 90° Oil cup 6
26 A90A6-10113 HEFTH Pin 4 08Z-00-013
27 A90A6-10114 148 Retaining ring 4 08Z-00-012
28 A90A6-10115 AT Link 2 |AS110-221000-001
29 GB/T304-1988 KA 7K GE30ES-2RS Bearing 4
30 GB/T894.1-1986 AT PE 30 Circlip 4

69




Fe 1 B QO

Steering axle SN

<o, e

70



e 1) i

Steering axle

JF5 F5 T A A4 PR o T

Item Part No Description Q’ty Remark
31 GB/T119.1-2000 B 454420 M6X30 Pin 2
32 | GB/T5783 B2FM12 X 25 Bolt 2
33 GB/T93 #4812 Washer,lock 2
34 | A90A6-10116 48 Retaining ring 2 5070MC-00-06
35 A90A6-10117 Hh7K . Bearing pedestal 2 5070MC-04-00
36 | A90A6-10118 SR B (B4L) - Shim 2 5070MC-00-07
37 GB/T5786-2000 IEFEM22 X 1. 5X50 Bolt 4
38 GB/T93 02 Washer,lock 4
39 A90A6-10119 MR B axle body ass’y 1 8010MC-10-00
40 | GB/T5783 P 7S A e 55 B IRETM16 X 40 Screw 2
41 GB/T6172.1 HIZREM16 Nut 2
42 GB/T97.1 “F-4416 Washer,lock 2
43 A90A6-10120 F A5 S Knuckle,R.H. ass'y 1 |AS110-221300-000
44 A90A6-10300 LRGSR Power cylinder ass’y 1 8010MC-20-00

71




e 1) e

Steering wheel

72



e 1) e

Steering wheel

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 A90A6-10200 BHIRKT.00T-20 Rim ass’y 2
2 GB2982-2001 #/59.00-20-14PR tyre 2

73




—

U TR

ACCELERATOR PEDAL

74



GANEZ 37N

Accelerator pedal

3 71
6
20)" T
187 14—,
N 13 A
4 / \wr?‘?'///
L/,! ‘,@ 12
147863
13
12
e
10
g 9

75



GANEZ I

Accelerator pedal

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 GB/T5783 BEHEM6 X 20 Bolt 2
2 GB/T93 FE6 Washer,lock 2
3 GB/T6170 IZEFM6 Nut 2
4 A30A7-30100 PEAR AL Accelerator pedal ass’y 1
5 A30A7-30002 12k Bolt 1
6 GB/T6170 IZEEM12 Nut 1
7 A50A7-30100 T34 Bracket ass’y 1
8 GB/T5783 IZHM10X 35 Bolt 2
9 GB/T93 FE10 Washer,lock 2
10 GB/T97.1 2410 Washer 2
11 A120A7-30100 LR E K Soft shaft ass’y 1
12 GB/T882 £46X 16 Pin 2
13 GB/T97.1 “F-#6 Washer 2
14 GB/T91 #41.6X20 Pin 3
15 A50A7-30300 RS Link, ass’y 1
16 A50A7-30301 #E Spring 1
17 A30A7-30001 %% Sheave 1
18 GB/T97.1 F-4410 Washer 1
19 GB/T97.1 “F-#6 Washer 1
20 GB/T91 FFH4143.2X26 Pin 1
21 Z2131-01015 N5 %h4& 1015 Bushing 1

76




h #B ARG

BRAKE SYSTEM

77



7% 80 5 sl #
Brake & inching control

78



17 21 5 5 s

Brake & inching control

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 AS50A7-12001 B Cover, pedal 2
2 A50A7-12100 il 30 B Al 4 K Pedal, brake 1
3 A50A7-12200 ol 2l 5 B & B Pedal, inching 1
4 A50A7-12002 MBI Spring 1
5 GB/T6170-2000 BERFM10 Nut 3
6 GB/T5781-2000 BZFEM10X 40 Bolt 3
7 GB/T5783-2000 B2 A4M8 X 16 Bolt 1
8 GB/T97.1-1985 “F-# Washer 1
9 A50A7-12300 i % Shaft, oil 1
10 A50A7-12003 #2141 Spring 1
11 A90B7-11001 PR Link 2
12 GB/T882-2000 #B6X25 Pin 2
13 GB/T97.1-1985 P46 Washer 2
14 GB/T91-2000 JF 1441, 6X16 Pin 2
15 A50A7-12400 #AF Link 1
16 GB/T97.1-1985 P16 Washer 1
17 GB/T91-2000 #43.2X26 Pin 1
18 AS0A7-12005 W1 #h 7K1612 Bushing 2
19 A50A7-12006 X5 %l 42525 Bushing 5
20 A50A7-12007 ¥4 B Tii 4l Rubber 1
21 A90B7-11100 FLZE Bracket 1
22 GB/T882-2000 #B10X25 Pin 2
23 GB/T97.1-1985 4410 Washer 2
24 GB/T91-2000 JF 14843, 2X20 Pin 2
25 A50A7-12008 B clevis 1
26 A50A7-12009 22 #F Rod 1
27 GB/T6170-2000 2 KFM8 Nut 1
28 GB/T6170-2000 FEEMEREMS Nut (L. H) 1
29 GB/T5783-2000 BZFEM12X20 Bolt 4
30 GB/T93-1987 #F12 Washer, lock 4

79




17 21 5 5 s

Brake & inching control

80



17 21 5 5 s

Brake & inching control

JF5 F5 T A A4 PR o A
Item Part No Description Q’ty Remark
31 ZBT33001.1-88 BB HEMEZ1/8 " Fitting,grease 1

81




FD120-KMS1/KMS3/KMS32

1T 308 B R 4
Brake Piping System

82



1T 72208 B R 4t

Brake Piping System

FD120-KMS1/KMS3/KMS32

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 A50A7-10100 HIZNE B Brake pipe 1
2 GB/T5786 BZAEM10X 1.5 X 20 Bolt 8
3 GB/T 93 #4410 Washer, lock 10
4 A50A7-10001 ¥ Guard 2
5 A50A7-10100 HZhHE A Brake pipe 1
6 GB/T5783 IZHM10X30 Bolt 1
7 GJT-46-00 —i@$E3k Three way 1
8 TGLBII-10085-H35*J | & AR 811X 850Hose H.P 1
9 GB/T5783 I2FEM10X 16 Bolt 1
10 GJT-201-00 —#$Sk Three way 1
11 TGLBI-08041-H45*] | =iEARE 81X 410Hose H.P 1
12 A90B7-10600 HIZh4MEF  Brake pipe 1
13 GB/T882 #4%1110 X 28Pin 2
14 | GB/T97.1 4410 Washer 2
15 GB/T91 FF F14842 X 24Pin 2
16 | TG000-13200 B & 13 X2000 Hose L.P. 1
17 | GB/T8870 425X 16 Hose clamp 6
18 TG000-13250 KBRS & 13X2500 Hose L.P. 1
19 GJT-158-00 L #:LElbow 1
20 | AI120A7-14000 #3042 S Brake pump ass’y 1
21 GJT-156-00 14 L Elbow 1
22 A90B7-10800 5L NE Elbow Pipe 1
23 GB/T5783 IZAEM12X20 Bolt 4
24 GB/T93 53412 Washer, lock 4
25 GJT-159-00 FLiE#L  Nipple 1
26 | TGLBI-08046-H35*] | =5k E 81X 460Hose H.P 1
27 | GB/T8870 W4 16 X 10 Hose clamp 2
28 TG000-06050 fREE & 6X500 Hose L.P. 1
29 A50G5-10104 & $%3k 1 Tubing joint 1
30 | TG000-06200 LK & 6X2000 Hose L.P. 1

83




FD120-KMS1/KMS3/KMS32

1T 308 B R 4
Brake Piping System

84



1T 72208 B R 4t

Brake Piping System

FD120-KMS1/KMS3/KMS32

Fr 5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

31 GJT-321-00 —#$Sk Three way 1

32 TG000-13020 fICE B & 13 X200 Hose L.P. 1

33 A90B7-11000 JEI 30 &L B Foot brake assembly 1

34 A120A7-10002 & Reas B84 Accumulator clamp 1

35 A120A7-12000 &HESS Accumulator 1

36 GJT-364-00 BBk Nipple 1

37 A120A7-13000 ZHERIREL Accumulator valve block 1

38 A120A7-10003 JE 713 ZE T 5% Pressure alarm switch 1

39 GJT-72-00 HiE¥k Nipple 1

40 GJT-56-00 H A kElbow 1

41 A120A7-10005 $7iAF Pull rod 2

85




FD120-YC7/XC4

1T 308 B R 4
Brake Piping System

86



1T 72208 B R 4t

Brake Piping System

FD120-YC7/XC4

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 A120A7-10200 HIZNE B Brake pipe 1
2 GB/T5786 BZAEM10X 1.5 X 20 Bolt 8
3 GB/T 93 #4410 Washer, lock 10
4 A50A7-10001 ¥ Guard 2
5 A120A7-10100 HZhHE A Brake pipe 1
6 GB/T5783 IZHM10X30 Bolt 1
7 GIT-46-00 —i@$E3k Three way 1
8 TGLBII-10085-H35*] | /& B2 811X 850Hose H.P 1
9 GB/T5783 I2FEM10X 16 Bolt 1
10 GJT-201-00 —#HSk Three way 1
11 TGLBI-08041-H45*] | 75 k& 81X 410Hose H.P 1
12 A90B7-10600 HIZh4MEF  Brake pipe 1
13 GB/T882 B4%10 X 28Pin 2
14 GB/T97.1 4410 Washer 2
15 GB/T91 FF F14842 X 24Pin 2
16 TG000-13200 B & 13 X2000 Hose L.P. 1
17 GB/T8870 425X 16 Hose clamp 6
18 TG000-13250 KBRS & 13X2500 Hose L.P. 1
19 GJT-158-00 L #:LElbow 1
20 A120A7-14000 #3042 S Brake pump ass’y 1
21 GJT-156-00 14 L Elbow 1
22 A90B7-10800 5L NE Elbow Pipe 1
23 GB/T5783 IZAEM12X20 Bolt 4
24 GB/T93 53412 Washer, lock 4
25 GJT-159-00 FLiE#L  Nipple 1
26 | TGLBI-08046-H35*] | 5K E 81X 460Hose H.P 1
27 GB/T8870 W4 16 X 10 Hose clamp 2
28 TG000-06050 fREE & 6X500 Hose L.P. 1
29 A50G5-10104 & $%3k 1 Tubing joint 1
30 | TG000-06200 LK & 6X2000 Hose L.P. 1

87




FD120-YC7/XC4

1T 308 B R 4
Brake Piping System

88



17 21 20 B R 5t FD120-YC7/XC4
Brake Piping System

Fr 5 5 T A A4 PR o #E
Item Part No Description Q’ty Remark

31 GJT-321-00 — i@ #3k Three way 1

32 TG000-13020 fIC R & & 13 X200 Hose L.P. 1

33 A90B7-11000 JI ) 20 S B Foot brake assembly 1

34 A120A7-10002 & Ae Ay B [A 4 Accumulator clamp 1

35 A120A7-12000 B HESY Accumulator 1

36 GJT-364-00 BB #SL Nipple 1

37 A120A7-13000 B HeAs @B Accumulator valve block 1

38 A120A7-10003 JE J1HRZEFF 5% Pressure alarm switch 1

39 GJT-72-00 B %k Nipple 1

40 GJT-56-00 H 1 #% LElbow 1

41 A120C7-10001 It HR Coupling plate 2

89




FD120-KMS26

1T 308 B R 4
Brake Piping System

90



1T 72208 B R 4t

Brake Piping System

FD120-KMS26

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 A45G7-10004 02 Bolt 6
2 JB/T 982 ZH4#10 Combination pad 12
3 A90C7-10400R HlZhE A Brake pipe 1
4 A90C7-10500R Hz14NEB  Brake pipe 1
5 GB/T5786 B2 FM20 X 40 Bolt 2
6 GB/T 93 20 Washer, lock 2
7 A90B7-10300R |24 C  Brake pipe 1
8 A90C7-10600L HIEh M EC  Brake pipe 1
9 A90C7-10400L H5h4ME A Brake pipe 1
10 A90C7-10500L #24NEB  Brake pipe 1
11 GJT-157-00 VUiE#ESk Four way 2
12 A90B7-10500 HIZh4MEE  Brake pipe 1
13 GB/T5783 BZFEM10X 30 Bolt 1
14 GB/T 93 #1310 Washer, lock 10
15 A120E7-10001 —JH B Three way valve block 1
16 GJT-641-00 HiEHSk Nipple 1
17 TGIBII-08070*] IR & 8X 700 Hose H.P. 1
18 TG000-13150 RJERE ¢ 13X 1500 Hose L.P. 1
19 GB/T8870 IE$i525 X 16 Hose clamp 2
20 GJT-95-00 1 #LkElbow 1
21 GB/T882 #4%H110X 28 Pin 2
22 GB/T97.1 P10 Washer 2
23 GB/T91 JF 442X 24 Pin 2
24 F90B7-10100 #3h %2 S Brake pump ass’y 1
25 GJT-356-00 B 1 #2LkElbow 2
26 A120A7-10003 J& 71 ZEJF % Pressure alarm switch 1
27 | GB/T5783 BEFEM12X 20 Bolt 4
28 GB/T93 53412 Washer, lock 4
29 TGLBI-08055-H35*]| = st & 811X 550Hose H.P 1
30 GJT-636-00 =Bk Three way 1

91




FD120-KMS26

1T 308 B R 4
Brake Piping System

92



17 21 2 '8 i R Gt FD120-KMS26
Brake Piping System

Fr 5 5 T AT 44 FR o HE
Item Part No Description Q’ty Remark

31 GJT-71-00 H#E#k Nipple 1

32 | F90B7-10011 HI5NX-KG/ & 152 Hoop 2

33 F90B7-10010 Zhess Accumulator 1

34 | AI20E7-11000 [ 3l % Foot brake ass’y 1

35 | GB/T5785 BZFEM10X 1.25X 20 Bolt 4

36 A120A7-10001 #'# Guard board 2

37 | A90C7-10600R Hil24NE  Brake pipe 1

93




5 4 3]
Brake lever

f

%%

o

%\L n.m @
/e%@

94



{2 4 1) =)

Brake lever

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
A A50A7-20000 1E 4505 E  Brake lever 1
1 A30A7-21002 WA Over head 1
2 A30A7-21003 FHik  Grip 1
3 GB/T80-1985 7S A U0 5 B AR M4 X 4 Screw 1
4 A30A7-21004 BEAT  Screw rod 1
5 GB/T39-2000 J7 2 BEMS Nut 1
6 GB/T96-2000 KFFE8 Washer 1
7 A30A7-21005 J#E1X6X10. 8 Spring 1
8 GB308-64 HER & 6 Ball 1
9 A30A7-21006 TF-HiEE  Seat 1
10 A30A7-21007 AR Lever 1
11 A30A7-21008 it Rod 1
12 A30A7-21009 F3L4Hd8 X 35 Pin 1
13 A50A7-20101 ZEMIEE  Plate 1
14 A50A7-20102 YU Bracket 1
15 GB/T802-2000 HE IV EEMI0 Nut 1
16 A30A7-21012 H:4:2%  Bracket 1
17 A30A7-21013 F3k44d8 X 45 Pin 2
18 A50A7-20103 Bl Pin 1
19 A30A7-21014 I Washer 1
20 A30A7-21015 YHENUS L Plate 2
21 GB/T5782-2000 IZHM10X 45 Bolt 1
22 GB/T93-1987 10 Washer, lock 3
23 A30A7-20016 AR Link 1
24 GB/T896-2000 B8 Washer 3
25 GB/T97. 1-1985 F448  Washer 6
26 GB/T5782-2000 BEFEM10X 35 Bolt 2
27 GB/T97. 1-1985 P10 Washer 2
B A30A7-21001 FZE M Pothook 1

95




N EHRG

BODY SYSTEM

96



FD120-KMS1

5

fir =&
Frame & counter weight

LEp S




A F

FD120-KMS1
Frame & counter weight
JF5 F5 T A A4 PR &= HE
Item Part No Description Q’ty Remark
1 D50C1-10700 IXF LR E K Cabinet 1 FrifE 4
- D50C1-11000 IR Cabinet 1 RR A 4
2 D90C1-10601 & HEds >4 Bracket 1
3 D120A1-10100 Z=2%  Frame 1
4 D120A1-10800 TYELIENUE ). Mounting plate ass’y 1
5 DI120A1-11000 KEWLE  Bonnet 1
6 D120A1-13000 28R4 'E K Line card layout 1
7 D120A1-10120 A1 THE Right doorframe 1
8 D90D1-10001 i Plate 1
9 GB/T3452.1 O%!E 190X 3.55 1
10 GB/T97.1 F-#48 Washer 16
11 GB/T93 FIRY Washer,lock 12
12 GB/T5783 B2 FEM8 X 20 Bolt 8
13 GB/T5783 IZ M8 X 25 Bolt 4
14 GB/T97.1 F-#416 Washer 4
15 GB/T93 #1316 Washer,lock 4
16 GB/T5783 IZHM16X35 Bolt 4
17 GB/T97.1 F-#412 Washer 4
18 GB/T93 #1312 Washer,lock 4
19 GB/T5783 IZAEM12 X 30 Bolt 4
20 GB/T97.1 P14 Washer 4
21 GB/T93 #K14 Washer 4
22 GB/T5783 IEFEM14 X 25 Bolt 4
23 GB/T5783 I2FM10X 16 Bolt 11
24 GB/T93 F#EK10 Washer 15
25 D30A1-11008 & 3¢5 Pipe clamp 11
26 GB/T97.1 *F-#410 Washer 4
27 GB/T5783 IZHM10X20 Bolt 4
28 D50A1-10613 JH A8 N 322 Bracket 2
29 DI120A1-10110 A1 THE Left door frame 1

98




FD120-KMS1

5

fir =&
Frame & counter weight

LEp S




A F

, FD120-KMS1
Frame & counter weight
JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
30 DI120A1-11011 X% Bracket 2
31 GB/T882 B4%I8 X 26 Pin 2
32 GB/T91 JFHE443.2X22  Pin 4
33 D30A1-50002 BTG Weight cover 2
34 D90C1-50003 P#7E  Balance 1
35 D30A1-50003 X H Lug 2
36 GB/T818 + 7 8k MR ETM8 X 16 Screw 2
37 GB/T93 L8 Washer,lock 4
38 GB/T97.1 “F-#8 Washer 4
39 GB/T5783 HZFEM36 X280 Bolt 2
40 GB/T93 #I36 Washer 2
41 D30C1-50004 T JE 84 E Washer 2
42 D90D1-50002 P E 47 Net weight 1
43 D50A1-50100 A5144  Pin 1
44 GB/T5781 BZ2FEMS8 X 20 Bolt 2

100




FD120-KMS3/KMS32

5

fir =&
Frame & counter weight

LEp S




A F

Frame & counter weight

FD120-KMS3/KMS32

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 D90F1-10700 X T LR K Cabinet 1 FrifE 4
- D90F1-10800 AT LR K, Cabinet 1 g7
2 D90C1-10601 B HEAY 34 Bracket 1
3 D120B1-10100 %5 Frame 1 FD120-KMS3
- D120B1-10100A %5 Frame 1 FD120-KMS32
4 D50K 1-10002 ML JE 235 Mounting plate 1
5 D120B1-11000 KBNHLEE  Bonnet 1
6 D120A1-13000 28R4 &K Line card layout 1
7 D120A1-10120 A 1'THE Right doorframe 1
8 D90D1-10001 B Plate 1
9 GB/T3452.1 OZU[E[190X3.55 1
10 GB/T97.1 448 Washer 14
11 GB/T93 FEE Washer,lock 10
12 GB/T5783 I FEMS8 X 20 Bolt 10
13 GB/T97.1 4416 Washer 4
14 GB/T93 #1316 Washer,lock 4
15 GB/T5783 BEZHEM16X 35 Bolt 4
16 GB/T97.1 V412 Washer 4
17 GB/T93 #1312 Washer,lock 4
18 GB/T5783 IZFEM12X30 Bolt 4
19 GB/T97.1 P14 Washer 4
20 GB/T93 #1314 Washer,lock 4
21 GB/T5783 BZFEM 14X 25 Bolt 4
22 GB/T5783 BZFEM10X 16 Bolt 11
23 GB/T93 #1310 Washer 15
24 D30A1-11008 B JE5 Pipe clamp 11
25 GB/T97.1 F-410 Washer 4
26 GB/T5783 BZFEM10X20 Bolt 4
27 D50A1-10613 TH 48 N 322 Bracket 2
28 DI120A1-10110 I THE Left door frame 1

102




FD120-KMS3/KMS32

5

fir =&
Frame & counter weight

LEp S




A F

Frame & counter weight

FD120-KMS3/KMS32

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

29 DI120A1-11011 F 4% Bracket 2

30 GB/T882 48X 26 Pin 2

31 GB/T91 JFEI443.2X22  Pin 4

32 D30A1-50002 BTG Weight cover 2

33 D90C1-50003 P E  Balance 1

34 D30A1-50003 X H Lug 2

35 GB/T818 + T8k IR ETM8 X 16 Screw 2

36 GB/T93 FE48 Washer,lock 4

37 GB/T97.1 “F-#8 Washer 4

38 GB/T5783 IEHM36 X 280 Bolt 2

39 GB/T93 #4436 Washer 2

40 D30C1-50004 I JE# & Washer 2

41 D90D1-50002 Pl EE B Net weight 1

42 D50A1-50100 #5144  Pin 1

43 GB/T5783 BZFEMS8 X 20 Bolt 2

44 D50K1-10600 TUEA LI Air filter bracket 1 FD120-KMS32

104




FD120-YC7/XC4

%\//

-1 B
Frame & counter weight

LEp S




A F

Frame & counter weight

FD120-YC7/XC4

JF5 F5 T A A4 PR o T

Item Part No Description Q’ty Remark

1 D50C1-10700 XL R Cabinet 1 FrifE 4

- D50C1-11000 1Y % 48 KO Cabinet 1 R 2
2 D90C1-10601 & AedR S 4 Bracket 1

3 D120C1-10100 ZJ2  Frame 1 FD120-YC7
D120D1-10100 X Frame 1 FD120-XC4

4 D120C1-10500 P8 MR I Mounting plate ass’y 1
5 D120B1-11000 KENHLE  Bonnet 1
6 D120A1-13000 4~ E & Line card layout 1
7 DI120A1-10120 F ' THE Right doorframe 1
8 D90D1-10001 it Plate 1
9 GB/T3452.1 O JE[190X 3.55 Type O circle 1
10 GB/T97.1 V448 Washer 16
11 GB/T93 #1348 Washer,lock 12
12 GB/T5783 IZHMS8 X 20 Bolt 8
13 GB/T5783 B2 kM8 X 25 Bolt 4
14 GB/T97.1 4416 Washer 4
15 GB/T93 3116 Washer,lock 4
16 GB/T5783 BZFEM16X 35 Bolt 4
17 GB/T97.1 V4412 Washer 4
18 GB/T93 FE12 Washer,lock 4
19 GB/T5783 BZFEM12X30 Bolt 4
20 GB/T97.1 “F#414 Washer 4
21 GB/T93 F 14 Washer,lock 4
22 GB/T5783 I24M14 X 25 Bolt 4
23 GB/T5783 EHEM10X 16 Bolt 11
24 GB/T93 FE10 Washer 15
25 D30A1-11008 & J&5 Pipe clamp 11
26 GB/T97.1 V4410 Washer 4
27 GB/T5783 I2FEM10X 20 Bolt 4
28 D50A1-10613 JH 2 T S22 Bracket 2

106




FD120-YC7/XC4

%\//

-1 B
Frame & counter weight

LEp S




A F

Frame & counter weight

FD120-YC7/XC4

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
29 D120A1-10110 JEITHE Left door frame 1

30 DI120A1-11011 %42 Bracket 2

31 GB/T882 B8 X 26 Pin 2

32 GB/T91 JFH443.2X22  Pin 4

33 D30A1-50002 Beffize  Weight cover 2

34 D90C1-50003 P Balance 1

35 D30A1-50003 Y H Lug 2

36 GB/T818 +F R LIRETM8 X 16 Screw 2

37 GB/T93 8 Washer,lock 4

38 GB/T97.1 “F-#8 Washer 4

39 GB/T5783 IZHEM36 X280 Bolt 2

40 GB/T93 #I36 Washer 2

41 D30C1-50004 T JE £ & Washer 2

42 D90D1-50002 SPHATE YR Net weight 1

43 D50A1-50100 #5|%  Pin 1

44 GB/T5781 I FM8 X 20 Bolt 2

108




FD120-KMS26

Frame & counter weight

A F

109



A F

Frame & counter weight

FD120-KMS26

JF5 F5 T A A4 PR o T

Item Part No Description Q’ty Remark

1 D90F1-10700 XL R Cabinet 1 FrifE 4

- D90F1-10800 1Y % 48 KO Cabinet 1 R 2
2 D90C1-10601 & AedR S 4 Bracket 1
3 DI120E1-10100 ZJ2  Frame 1
4 D120E1-11000 REMLE  Bonnet 1
5 DI120A1-10120 F ' THE Right doorframe 1
6 D120E1-10600 it Plate 1
7 GB/T3452.1 O FE[190 X 3.55 Type O circle 1
8 GB/T97.1 “F-#48 Washer 10
9 GB/T93 Y Washer,lock 8
10 GB/T5783 BE M8 X 20 Bolt 8
11 GB/T97.1 416 Washer 4
12 GB/T93 #1316 Washer,lock 4
13 GB/T5783 BEAEM16X 35 Bolt 4
14 GB/T97.1 “F-4412 Washer 4
15 GB/T93 #E12 Washer,lock 4
16 GB/T5783 IZHM12X 30 Bolt 4
17 GB/T97.1 4414 Washer 4
18 GB/T93 #1314 Washer,lock 4
19 GB/T5783 IZFEM14 X 25 Bolt 4
20 GB/T5783 IEFEM10X 16 Bolt 11
21 GB/T93 #4410 Washer 11
22 D30A1-11008 & J25 Pipe clamp 11
23 DI120A1-11011 4% Bracket 1
24 GB/T 882 H4%h 8X26 Pin shaft 1
25 GB/T91 FF 4 3.2X22 Pin 2
26 D120E1-10001 S XM Air deflector 1
27 D50S1-10300 JRZ A E 42 Fixing frame 1
28 D50S1-10001 JE#R Press plate 2
29 D90Q1-10500 TR Plate 1

110




FD120-KMS26

Frame & counter weight

A F

111



A F

Frame & counter weight

FD120-KMS26

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
30 D90Q1-10600 JREZ SRS Plate ass’y 1

31 T160A1-10420 L BE Hinge 1

32 D30A1-50002 EMmdE Weight cover 2

33 D90C1-50003 “Pfi7#E  Balance 1

34 D30A1-50003 Y H Lug 2

35 GB/T818 7 IBETM8 X 16 Screw 2

36 GB/T93 FIRY Washer,lock 4

37 GB/T97.1 348 Washer 4

38 GB/T5783 IEFEM36 X 280 Bolt 2

39 GB/T93 36 Washer 2

40 D30C1-50004 JnJE Pk Washer 2

41 D90D1-50002 P E 547 Net weight 1

42 D50A1-50100 #5144 Pin 1

43 GB/T5781 I24M8 X 20 Bolt 2

112




ML 2B IR R
Hood. FloorBoard

1

30 31 32 33 34 35 36 37,38,39,40

22,2324 21 20 1917,18 16 15 14 4513,12,11,6

\\ L /n 10 ; )
et

26,25

27

=0
sk L s L

—_—

113



HLA IR 2R

Hood. FloorBoard

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 D50C1-20007 BisZ %% Locks Support 1
2 D30A1-20710 HLE R4 Under hood hook 1
3 D30A1-20720 M2 - #:4) Hook on hood 1
4 GB/T5783 IEFM8 X 25 Bolt 1
5 GB/T93 3 8 Washer,lock 8
6 GB/T97.1 P 8 Washer 14
7 GB/T6170 2 £FM8 Nut 1
8 GB/T5783 IZFEMS X 20 Bolt 8
9 D50C1-20002 AMHTF handle 4
10 D50C1-20700 FEZE S Beam 1
11 GB/T889.1 JE& B R IE 7S AR IR REMS Nut 2
12 D30A1-20005 #f%  Bushing 2
13 A30A5-40005 12k Bolt 2
14 D50C1-20800 B4% Hinge 2
15 D50C1-20400 K33 150N Shock,absorber 1 3 / v T A A
- D50C1-21100 S F#E300N Shock,absorber N PEREAT IR S e NI
16 D50C1-20300 K3 ES50N Shock,absorber 1
17 D50C1-20100 NHADLHLE B Bonnet ass’y 1
18 D30A1-20007 41441 X 2000mm Gasket 1
19 D50C1-20500 JE JEAR AL % Floor,borad,rear 1 FRAEZFD120-KMS|
- D50C1-20600 JE JEMR A% Floor,borad,rear 1 | EEEXHLFDI20-KMS]
- D90F1-20500 JE AR Floor,borad,rear 1 [ IDI0-KMSIKMS26
- D90F1-20600 JE JEMR AL Floor,borad,rear 1 %ﬁ%&ﬂFDIZ(}KMSyKMS%
- D120C1-20100 J& AR AL, Floor,borad,rear 1 | ##E4FDI20-YCT/XC4
- D120C1-20200 J& AR S Floor,borad,rear 1 | IESEAFLEDI20-YCTXCA
20 D50A1-20800 A AR ALK Floor board, front 1 FD120-KMS1
- DIYOF1-20100 R B & Floor board, front 1 [DIOKMOIKNIS6
21 D30C1-10001 T.H#& Box 1
22 GB/T818 TR AL S IBETM6 X 18 Screw 2
23 GB/T93 3 6 Washer,lock 2

114




ML 2B IR R
Hood. FloorBoard

26,25

27
28

1

22,23,24

30 31 32

33 34 35 36 37,38,39,40

21 20 19 17,18 16 15 14 4513,12,11,6

\/Z_,/_,

44

L

\

S

—4h
9 .

—J
—
u )

115




ML 2B IR R
Hood. FloorBoard

JF5 F5 T A A4 PR &= HE
Item Part No Description Q’ty Remark
24 GB/T97.1 P 6 Washer 2
25 GB/T818 TR ETM8 X 16 Screw 2
26 D50A1-20006 JEME  Floor mat 1
27 D50C1-20015 AR L3S Bracket 1 | FDI20KMSI/YC7/XC4
- D90F1-20002 S 2R A Bracket 1 [DI0KMSIKMS26
28 D50C1-20005 BitE NE48 T Antiskid sticker 2
29 D50C1-20006 Biig a4t 1T Antiskid sticker 4
30 GB/T818 T FRERL I IBETM6X 16 Screw 11
31 D50C1-20010 78 # A MU Covering ass’y 1
32 D50C1-20003 T3 78 7% 1 Hand brake covering 1
33 D30A1-20701 HH & Box 1
34 D120A1-20003 BBt Hinge 4
35 D120A1-20001 iR 4H Panel locks 2
36 D120A1-20002 $i31 Pull clasp 2
37 | DY0D1-20001 JEB Plate pinch 2 |[DIZOKMEKNS26/
38 | D90D1-20002 HZFF Screw rod 4 |[DIZOKMEKMS26/
39 | GB/T62 W EREM6 X 1.0 Nut 4 |TDIZOKMESKNS26/
40 | GB/T97.1 P 6 Washer 2 |[DIZOKMSIKMS26/
41 D70S1-20200 585 Hinge 4
42 D120A1-20005 BEE Hinge 4
43 DI120A1-20004 “FIHI8 Panel locks 2
44 | DI120A1-20200 JG MUK Cover assy 1| RS s
- DI120E1-20100 J& di R BB Cover ass’ y 1 FD120-KMS26
45 A30A1-00200 18 JHE Fy Seat 1 FRIC
- A30A1-00100 BF2-2 H i fiC K fy Seat 1 iz H
- A30A1-00500 BF2-3BF H 4 B3 e BE T (Bl 2B 52) Seat 1 i H
- A30A1-00300 BF2-2AF H HLT-IT 5K = L JFE A Seat 1 OPS# % H
- A30A1-00600 BF2-3ABF MR TGRSR (i b )Seat | 1 OPS# ik H
- A30A1-00800 BF5-2A =S5 i1 IF K= LR R Seat 1 OPSZ i ]
- A30A1-01200 BF5-3AB =234 et Tt (e )Seat | 1 OPS# % A
_ A30A1-00700 BF5-2 =32 = lC FER Seat 1 CEZiEH
- A30A1-00900 BF5-3B =25 A B mlic e (B2 5) Seat 1 CEZ 1% H

116




ANDTE S

Head guard

117



ANDTE S

Head guard
JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 D50C1-30200 HEZL LK Overhead guard 1
2 D30A1-30700 AT 285 % Guard,lamp F 2
3 GB/T5783-2000 B2FEM6 X 25 Bolt 6
4 GB/T93-1987 #i#6 Washer,lock 6
5 GB/T97.2-2000 P46 Washer 6
6 D30C1-30001 gt M6 Nut 6
7 D30A1-30800 #7245  Back-mirror 2
8 D30A1-30002 524 Guard 2
9 D30A1-30004 2RI Grommet 2
10 D50C1-30300 FEJGHER R Rear pipe L.H. 1
11 D50C1-30400 Fi G SZ S Rear pipe R.H. 1
12 GB/T5783-2000 BZFEM12 X 40 Bolt 4
13 GB/T97.2-2000 “F#412 Washer 4
14 GB/T93-2000 #4412 Washer,lock 4
15 GB/T5783-2000 2 FEM10 X 35 Bolt 4
16 GB/T93-2000 ##10 Washer,lock 4
17 GB/T97.2-2000 P10 Washer 8
18 GB/T6170-2000 12 £ M10 Nut 4
19 GB//T5783-2000 B2 F2M16 X 40 Bolt 4
20 GB/T95-2000 “F#416 Washer 4
21 GB/T93-1987 #4416 Washer,lock 4
22 D30A1-30005 R L BT Grommet 3

118




7

B

7%3

Cab mount

119



2 e X 7
Cab mount

JF5 F5 T A A4 PR &= HE
Item Part No Description Q’ty Remark

1 D50C1-40000 Z o B Cab ass’y 1 bRl (R

2 D50C1-30100 B& XML Fan heater 1

3 D30C1-20600 B XL 2R Bracket plate 1

4 GJT-351-00 B fA#k Connector 1

5 GJT-324-00 Bif#zk Straight joint 1

6 A120A5-40004 B3k Joint 1

7 A120A5-40005 %) Joint 1

8 TG000-16250 I ®16 X 2500 Rubber tube 1

9 TG000-16300 K @ 16 X 3000 Rubber tube 1

10 TK000-16025 “£4iii @ 16- D25 Clamp 4

11 D50C1-41000 Z s K Cab ass’y 1 WA G

120




Ei S5

e

Cab ass’y

29.,9,8

121



25 A e R

Cab ass’y

JF5 F5 T A A4 PR o T

Item Part No Description Q’ty Remark
1 D50D1-40020 18 Y 48 Wiper 1 fic AL L 24V
- D50D1-40021 7 S 7K R % Wiper 1 B AL L R 24V
- D50D1-40024 3 Y & 4% Wiper 1 B AL H R 12V
- D50D1-40025 i 15§ 7K R 1] 2% Wiper 1 e A AL FL R 12V
2 GB/T97.1 F-#416 Washer 4
3 GB/T93 216 Washer, lock 4
4 GB/T 5783 IZFEM 16X 40 Bolt 4
5 D50D1-40100 FEZE KB Cab frame 1 bR %
- D50D1-41100 HEZE L Cab frame 1 BR b5 4
- D50D1-41300 HEZE FL K Cab frame 1 TTIEAK R K B LA
- D50D1-41400 HEZL & %, Cab frame 1 [10TSE KK K B L
6 D30A1-30004 R T Grommet 2
7 D30C1-30001 i £E Nut 6
8 GB/T97.1 *F-#46 Washer 26
9 GB/T93 #H6 Washer, lock 27
10 GB/T 5783 244 M6 X 25 Bolt 21
11 D30A1-30005 HZ I 1T Grommet 3
12 D50D1-40032L LED/J 227 Bracket 1
13 D50D1-40030 JE R & i Plate pinch ass’y 1
14 D50D1-40400 FEil Tl Left frame ass’y 1| T THE S 7 385
- D50E1-40400 FEil 1B Left frame ass’ y 1 WHTTHE T 7 B35
15 D50D1-40009 T4tk Baffle 1 10T%
- D50D1-40005 T#ik Baffle 1 5-7T%-
16 D30D1-30005 JEHE+ % Sash window 1
17 D30D1-31002L BN ZEARY IR protection board L. H 1
18 D50D1-40010 LT [#] 7€ Z8Bracket 1
19 D15G1-30001 H 2k P P Grommet 1
20 D50D1-40004 Ja$41 % Sash window 1
21 D30D1-41262 JE %1 Plate pinch 3
22 D30D1-31002R BT AR 9B protection board R. H 1

122



Bt = B
Cab ass’y

%g

25

29.,9,8

=

32,31,30

123



25 A e R

Cab ass’y
JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
23 D45N1-40015 2% 4 2k Weather strip 2
24 D45N1-41500 K5 fan 1
24 D30D1-41610 K5 fan 1
25 D50D1-40003 THEZZ 3 Glass 1
26 D30C1-30500 J& {8 F & piHandle ass’y 1
27 D45K 1-30001 13 £ 3k F 3 H¢Bracket 1
28 D30D1-41700 % & B Switchbox ass’ y 1
29 GB/T 5783 12 FEM6 X 10 Bolt 3
30 GB/T93 448 Washer, lock 7
31 GB/T97.1 *F- 248 Washer 7
32 GB/T 5783 12 44 M8 X 16 Bolt 3
33 D45M1-40400 S 3% Shock absorber 1
34 D45N1-40005 25 A LB S HE Guard 1
35 GB/T 5783 B2 F:M6 X 12 Bolt 2
36 D50D1-40900 #3817 M SRight frame ass’y 1
36 D50E1-40900 i1 7 BORight frame ass’y 1
37 D30D1-31007 SEFF Fixed link 1
38 D30C1-30600 ¢ J5 ML 8% Back-mirror 1
39 D50D1-40032R LEDT 322 (4) Bracket 1
40 D50D1-40011 AU E4335 Front wingshield 1
41 GB/T70.1 7S A R A =K 8 4TM8 X 25 Screw 2
42 GB/T 5783 12 4 M8 X 28Bolt 2
43 D35G1-30001 HIEEE Nut 2
44 GB/T 5783 B2 M 10X 40Bolt 4
45 GB/T93 FE10 Washer, lock 4
46 GB/T97.1 SF-#410 Washer 8
47 GB/T6170 BEHEE10 Nut 4
48 D30D1-40023 — 1% % Weather strip 1
49 D30D1-40024 @4t % Weather strip 1
50 D50D1-40033R 44k (47) Baffle(R) 1

124




U =959

%g

Cab ass’y

25

29,9,8

32,31,30

N\ W -

A\
\\Y

DA

o\e

Al \ Y °
ol S

\

125



25 A e R

Cab ass’y
JF5 B =] ZHBA 4 Fr = HE
Item Part No Description Q’ty Remark
51 D50D1-40033L 4244 (£) Baffle(L) 1

52

D30D1-31005

JK 56 % 48 Bracket

126




L. W RS
HYDRAULIC SYSTEM

127



VB e A

128



VB e A

Oil tank
JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A90A4-50100 S Coverplate ass’y 1
2 A30A4-50400 W I E %S - Strainer 2
3 GB/T93 448 Washer,lock 8
4 GB/T97.1 “F-#48 Washer 8
5 GB/T5783 IZHEMS8 X 20 Bolt 8
6 A50A4-50100 T 5 S Oil cap ass'y 1
7 A50A4-50001 FitRE Cover gasket 1
8 JB982 HA# P30 Washer 1
9 A30A4-50002 BOHIEZE Plug,drain 1
10 A30A4-50003 %k Magnet 2
11 A30A4-50500 I 2% Breath setting 1
12 TG000-10007 fiit i B2 ¥ © 10X 70 Hose 1
13 TK000-13019 R4 @13-19 Clip 2
14 A45A4-50400 [F] i % Strainer 1

15 A45A4-50200

BN K, Steel pipe

—_

129




BN S ()

Valve control (two-throw)

130



BN S ()

Valve control (two-throw)

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 A120A4-30000 Z I  Control ass’y 1 —yis

2 GB/T882 W4l $8X26 Pin 4

3 GB/T91 FF 144 2.5X20 Pin, cotter 4

4 GB/T97.1 V448 Washer 4

5 A50A7-40410 FHEEEEHFT Lever, lift 1

6 A30A7-40004 FHi  Knob, lift 2

7 AS50A7-40420 WRHEMNF  Lever, tilt 1

8 A50A7-40300 HEHAT Joint 2

9 AS50A7-40200 AT 248 Bracket,valve lever 2

10 GB/T5782 #2F:M10X 25 Bolt 4

11 GB/T97.1 “F4410 Washer 4

12 GB/T93 #E10 Washer ,lock 4

13 GB/T5783 IZAM6 X 10 Bolt 1

14 GB/T93 #E6 Washer,lock 1

15 A50A7-40100 HEREH  Shaft, valve 1

16 A50A7-40001 T E  Bushing 3

17 AS50A7-40005 #F Washer 2

131




B (2 )

Valve control (three-throw)

132



B (2 )

Valve control (three-throw)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A120A4-30000 Z I Control ass’y 1 =Bk
2 GB/T882 F4%h & 8X26 Pin 6
3 GB/T91 FF 44 ¢ 2.5X20 Pin, cotter 6
4 GB/T97.1 “F-#48 Washer 6
5 A50A7-40410 FHEEENT  Lever, lift 1
6 A30A7-40004 FH§  Knob, lift 3
7 A50A7-40420 ARHEIFT  Lever, tilt 1
8 A50A7-40300 EHAT Joint 3
9 A50A7-40200 A2 4% Bracket,valve lever 2
10 GB/T5782 B2FEM10X 25 Bolt 4
11 GB/T97.1 P10 Washer 4
12 GB/T93 #1310 Washer ,lock 4
13 GB/T5783 BEAEM6 X 10 Bolt 1
14 GB/T93 6 Washer,lock 1
15 A50A7-40100 R Shaft, valve 1
16 A50A7-40001 WH%E  Bushing 4
17 A50A7-40005 # ) Washer 3
18 A50A7-40430 F=RIHERIF Lever,third 1

133




4 R (VO )

Valve control (four-throw)

134



4 R (VO )

Valve control (four-throw)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A120A4-30000 Z I Control ass’y 1 U Bk
2 GB/T882 F4%h & 8X26 Pin 8
3 GB/T91 FFE44 ¢ 2.5X20 Pin, cotter 8
4 GB/T97.1 “F-#8 Washer 8
5 A50A7-40410 FHEEEHAT  Lever, lift 1
6 A30A7-40004 FH  Knob, lift 4
7 A50A7-40420 WRHEMFT  Lever, tilt 1
8 A50A7-40300 EHAT Joint 4
9 A50A7-40200 A2 4% Bracket,valve lever 2
10 GB/T5782 #2FM10X 25 Bolt 4
11 GB/T97.1 P10 Washer 4
12 GB/T93 #E10 Washer ,lock 4
13 GB/T5783 B2 M6 X 10 Bolt 1
14 GB/T93 #i#6 Washer,lock 1
15 A50A7-40100 R Shaft, valve 1
16 A50A7-40001 T E  Bushing 5
17 A50A7-40005 - Washer 4
18 A50A7-40430 F =R IREEIF Lever,third 1
19 A50A7-40440 VY F R FT Lever,fourth 1

135




WL & 5t
Hydraulic system

Fe A HEL

Steering cylinder

AR HEL (H)
Tilt cylinder R.H

AREHEL ()
Tilt cylinder L.H

136



WL & 5t
Hydraulic system

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 GJT-51-00 Hid#k Nipple 4
2 A50A4-00400R BB (£9) Joint assembly 1
3 GB/T97.1 P44 6 Washer 2
4 GB/T93 . 6Washer, lock 2
5 GB/T 5783 IZ M6 X 16 Bolt 2
6 GJT-55-00 H A #KElbow 4
7 TGIBII-10038*G 75 R B 1011 X 380 Hose H.P 2
8 GJT-50-00 Hi#E#:k Nipple 2
9 GIT-48-00 [a]9H1 422 3L Oil return connector 1
10 JB/T8870 IEE$i51 X 35 Hose clamp 6
11 A50C4-00003 [E13H%E Return pipe 1 W TRl ik
- A50C4-00004 =} I [5] 7117 Three piece valve return pipe| 1 = Hr iRk A
- A50C4-00005 VY Jv 6 [5] 311 4 Four piece valve return pipe| 1 VY 32
- A50C4-00005 VY J 1 [21 1 % Four piece valve return pipe 1 I % A
12 GJT-204-00 —IE#%k Three way connector 1
13 TG000-19010 M & 19X 100 1
14 GJT-49-00 Hi#E#k Nipple 1
15 TGIBII-19060NL*G| 5% X 1911 X 600 Hose H.P 1 | FDI20-KMS1/KMS3
- TGIBII-19052NL*G| & B R 1911 X 520 Hose H.P 1 FD120-YC7/XC4
16 GJIT-167-00 Hi##)k Nipple 1
17 A90A4-00100 M S Steel tube assembly 1
18 GB/T 5783 IZA4£M 10X 20 Bolt 1
19 | TGIBI-19104NL*G & K[ % 1911X 1040 Hose H.P 1| ERIZOKMSIKMSS
- TGIBII-19095NL*G /=& AZ 4 1911 X950 Hose H.P 1 FD120-YC7/XC4
20 A120A4-00002 B ZE WA Suction pipe of front pump 1 %28%'?\481%3
- A120C4-00001 HiT ZE W M Suction pipe of front pump 1 FD120-YC7/XC4
21 | A120A4-00001 J5 %% & Rear pump suction pipe 1 %%W1M3
- A120C4-00002 J5i W % Rear pump suction pipe 1 FD120-YC7/XC4
22 GJT-202-00 TR 8k Oil pump inlet connector| 2
23 GB/T3452.1 O 35.5X3.55 Type O circle 2

137




WL & 5t
Hydraulic system

Fe A HEL

Steering cylinder

AR HEL (H)
Tilt cylinder R.H

AREHEL ()
Tilt cylinder L.H

138



WL & 5t
Hydraulic system

Fr 5 5 T A A4 PR o HE
Item Part No Description Q’ty Remark

24 A90B4-20100 HI 4 #¢% Front gear pump 1

25 GJT-144-00 H i #:3kElbow 1

26 GJT-52-00 H i #: kElbow 1

27 A50B4-20200 Ja i 2% Rear gear pump 1

28 GB/T3452.1 OZUJE 28%3.55 2

29 GB/T97.1 F-#410 Washer 21

30 GB/T93 #4410 Washer, lock 20

31 GB/T 5785 BZFEM10X 1. 25X 35Bolt 4

32 GB/T 5783 I AEM10 X 30Bolt 16

33 GJT-43-00 H ff1 # <Elbow 2

34 GJT-54-00 B A #KkElbow 1

35 TGLBI-10060-H45*J | 5 & X 101X 600 Hose H.P 1

36 GJT-111-00 ELiE#23k Nipple 1

37 JB/T8870 W% 4732 X 20 Hose clamp 6

38 TG000-19110 [V & 19X 1100 1

39 TGIBI-10320*G B /R 101X 3200Hose H.P 1

40 TGIBI-10335*G T IR /B2 101X 3350 Hose HL.P 1

41 GB/T 5783 B2 M8 X 25 Bolt 2

42 GB/T93 3 #8 Washer, lock 2

43 GB/T97.1 F-#48 Washer 2

44 | A50A4-00100 IR (D Steel tbe gpeit oylinder] 1 | EDIZOKMSIKMSS

- A50F4-00100 TERHITETARE % (HD Steel tube gpHilt cylinderf 1 FD120-YC7/XC4

45 A50A4-00200 TTRRIHETANE EK () Steel tube gp-tilt cylindery 1

46 GJT-57-00 H M #KkElbow 1

47 TGIBII-10040*G 1 R B2 101X 400 Hose H.P 2

48 A50A4-00400L Bk @k () Joint assembly 1

49 A50A4-00500 # Washer 2

50 GJT-370-00 ELiE#k Nipple 1

51 GJT-174-00 H A % KkElbow 2

52 TGLBI-06032-H30*G| & KA 61 X320 Hose H.P 1

139




WL & 5t
Hydraulic system

Fe A HEL

Steering cylinder

AR HEL (H)
Tilt cylinder R.H

SHiR. TR

AREHEL ()
Tilt cylinder L.H

140



WL & 5t
Hydraulic system

JF5 F5 T A A4 PR o T

Item Part No Description Q’ty Remark
53 TGIBI-10070*G = R 101X 700Hose H.P 1
54 GIT-101-00 H 1 # LElbow 0 PR 1 ik
- GJT-101-00 H 1 $2 LElbow 1 = 1k
- GJT-101-00 H i # kElbow 2 VY v 1 3 FH
- GIT-101-00 B i #KkElbow 3 T 1 gk
55 GJT-102-00 1 2 LElbow 0 PR A 1 ik F
- GJT-102-00 1 $2 L Elbow 1 = ik
- GJT-102-00 H i # kElbow 2 VY v 1 3
- GIT-102-00 B i #KkElbow 3 T 1k H
56 A120A4-30000 % % Multiway valve 1

141




Vi 22
W #5 FD120-KMS26
Hydraulic system

=RiE. O EEi%s

B0

B=HiA

142



WL & 5t
Hydraulic system

FD120-KMS26

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 GJT-51-00 Hid#k Nipple 4

2 A120A4-00100R BB (£9) Joint assembly 1

3 GB/T97.1 P44 6 Washer 2

4 GB/T93 . 6Washer, lock 2

5 GB/T 5783 IZ M6 X 16 Bolt 2

6 GJT-370-00 HidE#k Nipple 2

7 TGIBII-10037*G B 101X 370 Hose H.P 2

8 GJT-50-00 Hi#E#:k Nipple 2

9 GIT-48-00 [a]9H1 422 3L Oil return connector 1

10 JB/T8870 IEE$i51 X 35 Hose clamp 6

11 A50C4-00003 [E13H%E Return pipe 1 A 3

- A50C4-00004 =} I [5] 7117 Three piece valve return pipe| 1 =ik

- A50C4-00005 VY Jv 6 [5] 311 4 Four piece valve return pipe| 1 V9. ik

12 GJT-49-00 BBk Nipple 1

13 TGIBII-19082NL*G| & R 1911 X 820 Hose H.P 1

14 GJT-167-00 Hi#E#k Nipple 1

15 A90A4-00100 N L Steel tube assembly 1

16 GB/T 5783 B2 A4£M 10X 20 Bolt 1

17 TGIBII-19104NL*G| & 5 R 1911 X 1040 Hose H.P 1

18 A120A4-00002 HIZEWM 2 Suction pipe of front pump 1

19 A120A4-00001 Ji5 22 W Rear pump suction pipe 1

20 GJT-202-00 AR H#23k  Oil pump inlet connector| 2

21 GB/T3452.1 ORI 35.5X3.55 Type O circle 2

22 A50B4-20100 A5 % %% Front gear pump 1

23 A50B4-20200 Ja i #%% Rear gear pump 1

24 GB/T3452.1 O7U g 28X3.55 2

25 GB/T97.1 F-#410 Washer 21

26 GB/T93 #4410 Washer, lock 20

27 GB/T 5785 BZFEM10X 1. 25X 35Bolt 4

28 GB/T 5783 BZFEM 10X 30Bolt 16

143




Vi 22
W #5 FD120-KMS26
Hydraulic system

=RiE. O EEi%s

B0

B=HiA

144



WL & 5t
Hydraulic system

FD120-KMS26

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
29 GJT-43-00 H A #KkElbow 2
30 TGIBII-19165NL*G| =& E 101X 1650 Hose H.P 1
31 GIT-426-00 H 1 # Elbow 1
32 GJT-167-00 BB #2k Nipple 2
33 TG000-13060 RERE ¢ 13X 600 Hose L.P 3
34 GJT-321-00 —iH#%3k Three way connector 1
35 GJT-56-00 H M #KkElbow 2
36 Y35A4-40300 FLFAFE IR Monostable filling valve 1
37 GJT-69-00 B A #2 <Elbow 1
38 TGIBII-08040*] 7o I 12 7 811 X 400 Hose HL.P 1
39 GB/T 5782 B2 FEM8 X 80X 25 Bolt 3
40 GJT-54-00 H A #KkElbow 1
41 TGLBI-10060-H45*J | 15 &2 # 101 X 600 Hose H.P 1
42 GJT-111-00 HiEk Nipple 1
43 JB/T8870 4732 X 20 Hose clamp 6
44 TG000-19110 BV & 19X 1100 1
45 TGIBI-10320*G 75 R 101X 3200 Hose H.P 1
46 TGIBI-10335*G ISR 101X 3350 Hose HL.P 1
47 GB/T 5783 2 FM8 X 25 Bolt 2
48 GB/T93 348 Washer, lock 2
49 GB/T97.1 - #48 Washer 2
50 A50A4-00100 (BTRRHETAME S (HTD Steel tube gpHilt cylinder | 1
51 A50A4-00200 THERRHIETEE M3k () Steel tube gptilt cylinder | 1
52 GJT-57-00 H M #KkElbow 1
53 TGIBII-10038*G | & EAKE 101X 380 Hose H.P 2
54 A120A4-00100L Fz3k Bk (£2) Joint assembly 1
55 A50A4-00500 # Washer 2
56 GJT-370-00 ELiE#k Nipple 1
57 GJT-174-00 B A #2 <Elbow 2
58 TGLBI-06032-H30*G| =& 61X 320 Hose H.P 1

145




Vi 22
W #5 FD120-KMS26
Hydraulic system

=RiE. O EEi%s

B0

B=HiA

146



WL & 5t
Hydraulic system

FD120-KMS26

JF5 F5 T A A4 PR o T

Item Part No Description Q’ty Remark
59 GJIT-55-00 H i # KkElbow 2
60 GJT-101-00 H i # kElbow 0 PR 1 ik
- GJT-101-00 H 1 $2 LElbow 1 = 1k
- GJT-101-00 H i # kElbow 2 VY v 1 3 FH
- GIT-101-00 B i #KkElbow 3 T 1 gk
61 GJT-102-00 1 2 LElbow 0 PR A 1 ik F
- GJT-102-00 1 $2 L Elbow 1 = ik
- GJT-102-00 H i # kElbow 2 VY v 1 3
- GIT-102-00 B i #KkElbow 3 T 1k H
62 A120A4-30000 % % Multiway valve 1

147




J\L EE RS

LIFTING SYSTEM

148



1RE R R GU(FE AT

Hydraulic system mast(Normal mast KM)

ERERATERS

5

ig

149



1RE R R GU(FE AT

Hydraulic system mast(Normal mast KM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 GJT-165-00 FLiE#L  Nipple 1 EX-B
- GJT-380-00 HiBE#k Nipple 1 EX-A

2 GB/T5783 IEFEM8 X 16 Bolt 3
3 GB/T93 #i#48 Washer,lock 3
4 GB/T97.1 “F-#8 Washer 3
5 TGIBII-19058*] B R 1911X 58 Hose H.P. 1 EX-B
- TGICII-19058*] IR SR 1911 X 58 Hose H.P. 1 EX-A
6 GJT-164-00 —i#i$3k Three way connector 1 EX-B
- GJT-379-00 —JE#%3k Three way connector 1 EX-A
7 GIT-163-00 FREEK Flow regulator 1 EX-B
- GJT-378-00 FREEKE Flow regulator 1 EX-A
8 TGLBII-19095-H60*J | i H IR 1911 X950 Hose H.P. 1 EX-B
- TGLCII-19095-H60*) | 15 BB 1911 X950 Hose H.P. 1 EX-A
9 M100C3-70001 P4 Tubing baffle 1
10 TK000-19029 i Clip 2
11 TG000-12XXX R d12 X L Tube 2
12 TQ000-08040 #L71 Binding 4
13 M100A3-70001 &K Pipe clamp 4
14 TK000-10016 410X 16 Pipe clamp 4
15 GJT-162-00 323k Joint 1
16 TG000-19130 it i & 19X 1300 Hose 1

150




1 2E B R GG AT

Hydraulic system mast(Normal mast KM)

B AR IEHMH (Mast Piping Optional Parts)
Tt K
Lifting Height Hose(mm)
2500 1400
2800 1550
3000 1650
3300 1800
3500 1900
3700 2000
3800 2050
4000 2200
4300 2350
4500 2450
5000 2700
5500 3000
6000 3250
6500 3550
7000 3850

151




JE B ARG (AR =HK
Hydraulic system attachments(Normal mast KM)

-
el

10
]
Sini-

152



JE B ARG (AR =HK
Hydraulic system attachments(Normal mast KM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 GB/T5786 B2FEM12X 1.5 X35 Bolt 4

2 GB/T93 12 Washer,lock 4

3 GB/T97.1 “F#12 Washer 4

4 M120C3-90400 HMEHESZ AR Bracket 1

5 09-SJ09-00001 1% Pulley 1

6 M120C3-90600 FHEFFCEH A Pin shaft 1

7 GB/T5783 BZFEM10X 16 Bolt 1

8 GB/T93 F#EL10 Washer,lock 3

9 GB/T5783 B2FEM10X20 Bolt 2

10 M120C3-90200R Fe 3k [ 8 BRI AT Support 1

11 GJT-486-00 ELi#E#Zk Nipple 2

12 SHTPG-217.2C3-8.8| X% % Band 3

13 TGIAII-10XXX*]J B R E 10X XXXX Hose H.P 2

14 TGIAII-10XXX*] FERE 10X XXXX Hose H.P 2

153




JE B ARG (AR =HK
Hydraulic system attachments(Normal mast KM)

B ARIEHMH (Mast Piping Optional Parts)
ATt (iREN3 13K B V¥
Lifting Height Hose(mm) Hose(mm) Remark
2500 2500 2100
3000 2750 2350
3300 2900 2500
3500 3000 2600
3700 3100 2700 2-M18X1.5F
4000 3300 2900
4300 3450 3050
4500 3550 3150
5000 3800 3400
5500 4100 3700
6000 4350 3950
6500 4650 4250

154



Va1

Hydraulic system attachments(Normal mast KM)

B HRE B ARG (AR

S

[E—
===

i
L)

»%\m,x@/\ 5D O G ..m‘,x/;

I A s T2 72 Ny
S et
=

12

b

ot e i) N g

155



B HRER ARG (AR )y
Hydraulic system attachments(Normal mast KM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 GB/T5786 B2FEM12X 1.5 X35 Bolt 8

2 GB/T93 53412 Washer,lock 8

3 GB/T97.1 “F#12 Washer 8

4 M120C3-90400 HMEHESZ AR Bracket 2

5 09-SJ09-00001 1% Pulley 2

6 M120C3-90600 FHEFFCEH A Pin shaft 2

7 GB/T5783 BZFEM10X 16 Bolt 2

8 GB/T93 F#EL10 Washer,lock 6

9 GB/T5783 BZ2FEM10X20  Bolt 4

10 M120C3-90200R Fe 3k [ 8 BRI AT Support 1

11 GJT-486-00 HiE#:k Nipple 4

12 M120C3-90200L F2 3k [ 8 LB IS A Support 1

13 SHTPG-217.2C3-8. 8| Xk # Band 6

14 TGIAII-10XXX*] FERE 10X XXXX Hose H.P 2

15 TGIAI-10XXX*] | mEEE 10X XXXX Hose H.P 4

16 TGIAII-10XXX*]J B R 10X XXXX Hose H.P 2

156




JREE® ARG (AR
Hydraulic system attachments(Normal mast KM)

Va1

B ARGk H (Mast Piping Optional Parts)
B TT 14K B PRISK R fR161 ik
Lifting Height Hose(mm) Hose(mm) Hose(mm) Remark
2500 2100 2500 2400
3000 2350 2750 2650
3300 2500 2900 2800
3500 2600 3000 2900
3700 2700 3100 3000
4000 2900 3300 3200
2-M18X1. 511
4300 3050 3450 3350
4500 3150 3550 3450
5000 3400 3800 3700
5500 3700 4100 4000
6000 3950 4350 4250
6500 4250 4650 4550

157




e B ARG (AR T
Hydraulic system attachments(Normal mast KM)

enzssnn/|

158



e B ARG (AR T
Hydraulic system attachments(Normal mast KM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 GB/T5786 B2FEM12X 1.5 X35 Bolt 8
2 GB/T93 53412 Washer,lock 8
3 GB/T97.1 P12 Washer 8
4 M120C3-90500 BUIFH S Bracket 1
5 09-SJ09-00001 1% Pulley 3
6 M120C3-90700 W ES S Pin shaft 1
7 GB/T5783 BZFEM10X 16 Bolt 2
8 GB/T93 F#EL10 Washer,lock 6
9 GB/T5783 IZFEM10X20  Bolt 4
10 M120C3-90300 FEk [ 7€ SC 48 Support 1
11 GJT-634-00 ELi#E#Zk Nipple 2
12 GIT-486-00 HiE#:k Nipple 4
13 SHTPG-217.2C3-8. 8| Xk # Band 9
14 TGIAII-10XXX*] FERE 10X XXXX Hose H.P 6
15 TGIAI-10XXX*] | mEEE 10X XXXX Hose H.P 4
16 M120C3-90400 FHF S 4E Bracket 1
17 M120C3-90600 FHFFCE Al Pin shaft 1
18 M120C3-90200L F 3k [ 8 AL S A Support 1
19 TGIAII-10XXX*] FERE 10X XXXX Hose H.P 2

159




JREE® ARG (AR
Hydraulic system attachments(Normal mast KM)

A1

B ARGk H (Mast Piping Optional Parts)
B TT 14K B PRISK R P19 ik
Lifting Height Hose(mm) Hose(mm) Hose(mm) Remark
2500 2500 2100 2400
3000 2750 2350 2650
3300 2900 2500 2800
3500 3000 2600 2900
3700 3100 2700 3000
4000 3300 2900 3200
2-M18X1. 511
4300 3450 3050 3350
4500 3550 3150 3450
5000 3800 3400 3700
5500 4100 3700 4000
6000 4350 3950 4250
6500 4650 4250 4550

160




161



1

Jl_\l
Fork
JF5 F5 T A A4 PR &= HE
Item Part No Description Q’ty Remark
1 M120C3-54001 TR X Ak Fork 1
2 M120C3-54003 122445 Flange plate 2
3 GB/T 7940.1 FIE A EAFHAR  Oil cup 1
4 M120C3-54002 W% Copper sleeve 1
5 GB/T93 FAEE Washer, lock 8
6 GB/T5783 BZFEM8 X 16 Bolt 8
7 M100C3-54100R | VI SBEESAT Cylinder mount assembly right| 1
8 M100C3-54002 | TFH:%J Lower hook 1

162




W R S R(FE A AY)
Fork & Lift Bracket(Normal mast KM)

8,9,10

16,15,14,13,12

20,21,22

163



T EE SR (TR A AY)

Fork & Lift Bracket(Normal mast KM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 M120C3-50001 #FF String rod 2
2 M120C3-54000R R CF)D Lifting fork ass’y 1
3 M30A3-00100 AL G 5l Pin axle 2
4 GB/T5783 B2FEM10X20 Bolt 4
5 M100C3-52000 PR AL Pitch cylinder ass'y 2
6 M120C3-54000L P X (/o) Lifting fork ass’y 1
7 M15C3-00100 ARG 5l Pin axle 2
8 M100B3-50002 $#}# Blanking plate 2
9 GB/T93 #I12  Washer, lock 8
10 | GB/T5786 BEHEM12 X 1.5 X35 Bolt 8
11 | M120C3-51000 TR R Lift bracket ass’y 1
12 | M100C3-50002 TGS HESL Block 2
13 | GB/T97.1 P10  Washer 2
14 GB/T93 FE10  Washer, lock 6
15 | GB/T5783 IZFEM10X 25 Bolt 2
16 | M100C3-50004 U4t Hose Clamp 1
17 | GIT-445-00 HMA#Ek Elbow 4
18 | S100C3-50100 W SR Steel pipe ass’y 2
19 | TGLAII-10108-H40*J| & B E 10X 1080 Hose H.P 2
20 | GB/T5783 B2FEM8 X 12 Bolt 2
21 | GB/T93 J1E8  Washer, lock 2
22 | GB/T97.1 “F448  Washer 2
23 | SHTPG-217.2C3-8.8 | XWB:4 % Band 2
24 | TGLAII-10083-H40*)| & EMXE 10X 830 Hose H.P 2
25 | GB/T5783 IZFM10X 16 Bolt 4
26 | GB/T93 #1310 Washer, lock 4
27 | M100C3-50003 XFLEEMR Double hole frame plate 2
28 | GIT-486-00 Hi##:k Nipple 4
29 | M120C3-40100 F¥R% End Roller 4
30 | GB/T5786 IEAEM24 X 2 X 80 Bolt 8

164




W R S R(FE A AY)
Fork & Lift Bracket(Normal mast KM)

8,9,10

16,15,14,13,12

20,21,22

165



T EE SR (TR A AY)

Fork & Lift Bracket(Normal mast KM)

Fr 5 5 T AT 44 FR o #E
Item Part No Description Q’ty Remark
31 GB/T93 324 Washer, lock 8

32 | M100B3-40001 FRAIRE S Roller shaft 4

33 | M100B3-40002 # A1 Shim 14

34 | M100B3-40003 AT Shim 4

35 | M100B3-40004 AT Shim 4

36 | M100B3-40100 HE Roller 4

37 | GB/T894.1 14845 Snap ring 4

166




A% 1A S (3 A ) i i

Side shift fork ass’y(Normal mast KM)

17,5,6,1

167



NS ] PE S Rl(FE A A1k i
Side shift fork ass’y(Normal mast KM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 JB/T7940.1 Hl R EMAMML0X 1 Fitting 7
2 M120C3-61000 Ja B2 X BE S A Rear fork frame ass’y 1
3 M120C3-60004 2412 Copper sleeve 2
4 M120C3-60003 15 24% Flange plate 4
5 GB/T5783 IZ#M10X 16 Bolt 20
6 GB/T93 F#EL10 Washer,lock 22
7 M100C3-60003 NIEH Lower slider 2
8 M120C3-62000 AT 5% X B2 L% Front fork frame ass’y 1
9 M100B3-50002 R Sealing plate 2
10 GB/T5786 #2FEM12X1.5X40  Bolt 16
11 GB/T93 #2412 Washer,lock 16
12 M120C3-63000 N4y S Lower hook 2
13 M120C3-60006 #HHRIT Backing plate 2
14 M120C3-60005 #4421 Backing plate 2
15 GB/T5786 IZAEM16X 1.5X 45 Bolt 8
16 GB/T93 316  Washer, lock 8
17 M15C3-00100 RN GLAS Sl Pin 2
18 M100C3-52000 1 B Y 6T 5 Y Distance adjusting cylinder 2
19 M30A3-00100 RN ELAS % Pin 2
20 GB/T5783 IZ2#M8 X 16 Bolt 2
21 GB/T93 #1448 Washer, lock 2
22 M120C3-54000L B2 X B e Fork ass’y 1
23 M100C3-50004 #14 Hoop 1
24 GB/T5783 BZHM10X20 Bolt 2
25 GB/T97. 1 “F-#410 Washer 2
26 M100C3-50002 L KB Supporting block 2
27 M120C3-54000R BE X B AT Fork ass’y 1
28 M120C3-60007 VAEE AT String bar 2
29 M120C3-60001 #% 5§ 4T String bar 1
30 M100C3-60002 387 Side sealing plate 2

168




A% 1A S (3 A ) i i

Side shift fork ass’y(Normal mast KM)

17,5,6,1

169



NS ] PE S Rl(FE A A1k i
Side shift fork ass’y(Normal mast KM)

JF5 F5 T A A4 PR o H/E
Item Part No Description Q’ty Remark
31 M120C4-64000 MFE M EL LK Sideshift cylinder 1
32 M45B3-80100 4 %H Pin shaft 1
33 M120C3-60100 54% Pin shaft 1
34 M120C3-65000 BRS¢ Piping system 1

170




s
Mast




BES

Mast
JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 M120C3-10000 ARTEE Mast,outer 1
2 M100A3-00002 %4t Bushing 2
3 M100A3-00001 Y JEFE  Cap 2
4 GB/T5786 BEAEM24 X2 X 130 Bolt 4
5 GB/T93 #4424 Washer,lock 4
6 JB/T7940.1 HEIEUEEMAMMI0OX T Fitting 2
7 M50A3-00100 RHMET A B ALK Pin axle ass’y 4
8 GB/T5783 BZ2FEM10X20 Bolt 4
9 GB/T93 #10 Washer,lock 4
10 M120C3-40100 T %  End Roller 4
11 M120C3-30000 WI142  Mast,inner 1
12 M120C3-40200 MyE#:4H  Side roller 4
13 GB/T5786 BEFEM12 X 1.25X55 Bolt 8
14 GB/T93 #1312 Washer,lock 8
15 M30K3-40004 # P Shim 8
16 M30K3-40005 #F Shim 8
17 M30K3-40002 #H Spacer 8
18 M30K3-40003 A Spacer 8
19 MS50A3-40005 FRAZIEER Slipper 2
20 M50A3-40008 AT Shim 2
21 MS50A3-40007 PR 1T Shim 2
22 MS50A3-40006 PR T Shim 2

172




2 T iH 1L
Loft cylinder

173



FEC T v L

Loft cylinder

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
A A120A4-10100 EETHMGLE L Lift cylinder ass'y 2
1 A120A4-10101 HZEM  Rod 2
2 A120A4-10102 B2 170 X 80X 6/8  Seal,dust 2
3 A120A4-10103 370X 80X 6 Ring 2
4 A120A4-10104 WM&  Bushing 2
5 A120A4-10105 frsE Cap 2
6 A120A4-10106 I29£7G3/8" Plug 2
7 GB/T3452 OJF % 18118 X3.55 O-ring 2
8 A120A4-10107 T Plg 2
9 GB/T80 B2ETM6X8  Screw 4
10 A120A4-10108 EHk  Elbow 2
11 A120A4-10109 HL4&  Cylinder 2
12 A120A4-10110 WHEE  Spacer YIS
13 GB1235 OJL% I O-ring 2
14 A120A4-10111 HAIR105X 15X3  Wearing 2
15 A120A4-10112 $4PE105X90X3 Ring 2
16 A120A4-10113 FLE105X90X9 Ring 2
17 A120A4-10114 JGZE  Piston 2
18 A120A4-10115 15 Piston 2
19 A120A4-10116 #%  Spring 2
20 LH2844 XN 2% Chain 2
21 GB/T6171 IZREM14 X 1.5 Nut 2
22 GB/T5786 IZAEM30 X 2X 60 Bolt 2
23 GB/T93 #E30 Washer,lock 2
24 GB/T5786 IZHEM16 X 1.5X65 Bolt 4
25 M120A3-80001 UM U-bolt 2
26 M120A3-80002 TGS S Support 2
27 GB/T6171 BZREM12 X 1.25 Nut 4
28 GB/T93 ]2 Washer,lock 4
29 GB/T97.1 “F#412 Washer 4

174




FEC T v L

Loft cylinder

%
y
il

2
R#HRE




FEC T v L

Loft cylinder

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

30 GB/T5786 B2FEM 14X 1.5X 45 Bolt 2

31 M100A3-80100 HEFLE  Sheave 2

32 GB/T894.1 141875 Snap ring 2

33 GB/T6171 BZREM18 X 1.5 Nut 2

34 A100A4-10117 RivIEEE  Nut 4

35 GB/T91 f44X 60 Pin 4

176




65 7%}y 4T

Tilt cylinder

177



(BEEREAN
Tilt cylinder

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 A120C4-10200 i RHHEL AL Tilt cylinder assy 2
2 GB/T7940.1 LI 3 v M AFM10 X 1 Fitting 2
3 A120C4-10202 #0757 5060 Bushing 2
4 A120C4-10203 HIf  Earring 2
5 GB/T5782 IZFEM16X 70 Bolt 2
6 GB/T6710 IZFREM16  Nut 2
7 GB/T93 33 #4816 Washer,lock 2
8 A120C4-10204 P72 [El Seal,dust 2
9 A120C4-10205 #h¥  Bushing 2
10 A120C4-10206 48 Ring,snap 2
11 A120C4-10207 b F S % 35 Wearing 2
12 A120C4-10208 R B Ring 2
13 GB/T1235 O % P&l O-ring 2
14 A120C4-10209 FHE  Guide,sleeve 2
15 GB/T3452.1 O % +f P& O-ring 2
16 A120C4-10210 418 Ring,snap 2
17 A120C4-10211 % ZE/K piston body 2
18 A120C4-10212 O =/l ring 4
19 A120C4-10214 418 Ring,snap 4
20 A120C4-10213 fLE Ring 4
21 A120C4-10201 FLH 2K Wearing 2
22 A120C4-10215 HL4&  Tube,cylinder 2
23 A120C4-10216 4975 4l K 5058 Bushing 4
24 M50A3-00100 RHMEL A Hh A K Pin axle ass’y 4
25 GB/T5783 BZFEM10X20 Bolt 4
26 GB/T93 #4410 Washer,lock 4
27 A120C4-10217 PRI Spacer 2
28 A120C4-10218 T Plug 2
29 GB/T73 X EIEETM10X 12 Screw 2
30 A120C4-10219 £ Bushing 2

178




L. B RS

ELECTRIC SYSTEM

179



W1 AR B

Instrument assembly(Hydraulic transmission)

>
O

¥ 5 4 FK

1 KRR AL Temperature

=T T v ¢

5 | BB G RG A

Circuit board & meter core

3 PRI K FL Fuel meter

4 2 Cover

5 487 Shunk

J& i B Rrar cover

5457 Type sign

8 1624 2 16-wire socket

180



HARG

Electric system

HEL T2 i

Electrical circuit diagram

181



HARG

Electric system

Fr 5 5 T AT 44 FR o HE
Item Part No Description Q’ty Remark
1 | DT04G-24WD2 HIEX]  Head lamp ass’y 2
2 | DT04G-24ZQX B/ Side lamp ass’y 2
3 | DT02G-JK411 JazhFFK  Starting switch 1
4 DT02G-JK804-5D HEFFR  Integral switch 1
5 |DT01G-ZB908 HH1K  Combination 1
6 | DT02G-00001 EKIE Y HIF 5% High speed switching 1
7 A30C2-00500 FHF ALK Right head guard harness 1
8 | DZ03G-RC3/4 HIRAE S Oil temp sending unit 1
9 | A30B2-00900 ¥4k Fused link wire 1
10 | DZ08G-00005-12-KMS1| JE#h#l Start motor 1
11 | DZ05G-8362G BT Vaccum alarm switch 1
12 | DZ08G-00006-12-KMS1| % Hi#l Generator 1
13 | A90F2-20100 H i Battery 2
14 | A90B2-00700 H 5] 26 (+)  Cable 1
15 |[AS50B2-01100 HH % $% 28 Battery cables 1
16 | A90B2-00800 Hf 51 26 (=) Cable 1
17 | DZ07G-00003 {5738 LR ) High-speed solenoid valves 1
18 | DZ05G-J209 TRIH R Off switch 1
19 | DZ05G-J208 Bl 4T HF 2% Reverse switch 1
20 | DZ07G-00004 e jn) B4 Reversing valve 1
21 | DZ05G-YG411 R #Z JF Soil pressure warning switch 1
22 | DZ03G-R1/2S8Y 7J<?EM#@%§ Water temp sending unit 1
23 DZ05G-00001 %‘afwéajt[é%r jgp%ﬁ%% warning switch 1
24 | DT04G-LTD152 R4T  Caution light 1
25 18074 #RFL7F  Binding 20
26 | DT09G-DIB24B 54 1ng %% Back buzzer 1
27 DT04G-XHS8-16.3 | J5JE%] Rear combination lamp 2
28 | DT03G-YG312 BRI AL K ES  Fuel sensor 1
29 | A50B2-10100 YRR AR S Panel 1
30 DT05G-00003 IR E T ¢ Air-filter warning switch 1

182




HARG
Electric system

KE i i
- P e IR
Togsle switch _direction switch _
s m?;\ HOUR _ 2 Ty gl ) WA pesd tamp
1
o ol o7
V@

water empera
HIEA ko ot Fis i R i
low ol pressure m\wamrw;cmmm charging instroction Preheatinstruction neutral nstruction light -
Z

O710710
o10

7 loto] Jofo

e
3
.S
‘o
Ho

i h O —O[Of0t0
m i1l OFO[ [0f0
o

T 1

—————

i g
ghidiery warning I
;l loFF

______

HL T2 i T

Electrical circuit diagram

183



HARG

Electric system

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

31 DTO05G-JK205A JHIHIZ) % Brake switch 1

32 | DT05G-00002 WY\ FF3<  Horn switch 1

33 | AI120A2-80100 ALK Body harness 1

34 DT09G-DL224ED | HiWW\ Horn 1

35 A30C2-00400 FEFTIEELE A Left head guard harness 1

36 | DT06G-CMA31-24 | #EHZkH2% General relay 1

37 | A50B2-01001 4% £ 2235 Mounting plate 1

184




B ORI FD120-KMSI

Vehicle harness

s s
B FHU(HT

R s I

006

SoLEmY
&)

EEZ72

TF R




HA RS FD120-KMS3/KMS32( W, Kihr)
Electric system

|

OO0
1%

oo

WL
s
2 )
b &
Voo AL M
I 000

“HiEfE
o

e
] 4 of
O/JSO—]

|

Jemyanyes:

‘IM

s s B Ea ET
120
—o—
o

O1O010
OO

OTOTOO

oFF
=1 | OO0 | OO0
= | [OF—O OO

oFF OO0
A1
o |OF—FO
A

AR
A1 O10 01010
& 1 OO0 OO0

ofofo
ofo
5838

B
P T TR 2
’ §§ §§ ‘ ‘
- o |O
[

186



HARG

Electric system

FD120-KMS3/KMS32(FW, FXAR)

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 A90F2-20100 & Hth Battery 2

2 A120B2-10100 i gedss il £ Central control box 1

3 GB/T 823 T NS IRETMS X 6 Screw 4

4 A15G2-40200 HIZH4%] Front combination lamp 2 BOEHES RS
5 A35K2-40200 —t 4T Rear combination lamp 2 BEWEHR RS
6 A35K2-81000 JE T4k Rear combination lamp cabley 1 | 3= B R4t
7 DT04G-LTD152 #R4T  Caution light 1 | EWEHRS RS
8 A50C2-60300 HETFR  Integral switch 1

9 A45P2-70300 HAH1XFE  Combination 1

10 A30A6-00008 4%  Bushing 4

11 GB/T 5783 BEA4EM6 X 35 Bolt 4

12 GB/T 96.1 K#El6 Washer 4

13 A30C2-00500 FHTIEEL R Right head guard harness 1

14 A30C2-00400 FEAFTIZELE R Left head guard harness 1

15 A70S2-00700 IEMR G4 Cable 1

16 A50B2-01100 R $% 28 Battery cables 1

17 A50B2-00800 AR LG 28 Cable 1

18 A120A2-80400 IEMR G4 Cable 1

19 A30C2-80900 Dtk Fuse 1

20 A120B2-80100 BAELEH Body harness 1

21 1087%! L7 Binding 20

22 DZ03G-RC3/4 ML EES  Oil temp sending unit 1

23 | DT03G-YG312 R A& 2§ Fuel sensor 1

24 GB/T 823 TN SLIRETMS X 12 Screw 5

25 DTO05G-JK205A I Zh 9% Brake switch 1

26 | A50C2-60400 {82 38 Back buzzer 1

27 | GB/T 5783 B2HEM6 X 20 Bolt 1

28 | GB/T96.1 K& 6 Washer 2

29 GB/T 93 #36 Washer,lock 1

30 | GB/T6170 B2 EEM6 Nut 1

187




HA RS FD120-KMS3/KMS32( W, Kihr)
Electric system

OO0
9
1%

oo

WL
s
2 )
i
b &
Vool AL M
I 000

“HiEfE
o

e
] 4 of
O/JSO—]

|

Jemyanyes:

‘IM

s s B Ea ET
120
—o—
o

O1O010
OO

OTOTOO

oFF
=1 | OO0 | OO0
= | [OF—O OO

oFF OO0
A1
o |OF—FO
A

BT
A1 OO0 OO0
1 OO0 OO0

ofofo
ofo
5838

B
P T TR 2
’ §§ §§ ‘ ‘
- o |O
[

188



HARG

Electric system

FD120-KMS3/KMS32(FW, FXAR)

Fr 5 5 T AT 44 FR o HE
Item Part No Description Q’ty Remark

31 DT09G-DL224ED | HLW|W\ Horn 1

32 | GB/T 5783 IZ2#M8 X 20 Bolt 1

33 GB/T97.1 “F-#8 Washer 1

34 GB/T 93 #ES Washer,lock 1

35 | A450A2-80200 D4 Fuse 1

36 | A90F2-60100 HITTEEH (S48F) Accelerator pedal 1 | R EIHLE

37 | GB/T 5783 IZ2#M8 X 20 Bolt 2

38 GB/T97.1 “F- 248 Washer 2

39 GB/T 93 L8 Washer,lock 2

40 | GB/T 6170 2 RFMS Nut 2

41 | A70S2-00900 ST T < Emergency power off switch| 1

42 | A15R2-60300 FHlshHK  Brake switch 1

43 GB/T 823 +FHZETM4 X 20 Screw 2

44 | ID281A-120A J& B4k L 4% Start-up relay 2

189




B RS FD120-KMS3/KMS32(Hil, %4 )
Electric system

R
o110
o1o

[e]

LS
2
1

b E

I :

erE
2| 1
o]

‘IH

WIH

wa *a e
Ao Lodpen (L Mo
1 2

ST

HIEEE

HRT

i

SRR

120888
—o—
N CaN

ool ToTol Tolo] ko

SO O[O (o[ o

ST oL IO [ Fo—

olofo olo[oko

51818 T o—t
5[5[8)0

533

2 |O1010
1 |00
[¢]

%

|

R TR
|
4

BT

190



HARG

Electric system

FD120-KMS3/KMS32(FELil, 224 H40)

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 A90F2-20100 & Hth Battery 2

2 A120B2-10100 i gedss il £ Central control box 1

3 DT04G-24WD2 HI K] Headlamp 2 | BB EHS AL
4 GB/T 823 T NS IEETMS X 6 Screw 4

5 DT04G-24ZQX AT /N Double side front lamp 2 | BNEHRRAS
6 DT04G-XH8-16.3 JaHELT Back lamp 1 BIEHSRER
7 DT04G-LTD152 #R4T  Caution light 1 | EWEHRS RS
8 A50C2-60300 HETFR  Integral switch 1

9 A45P2-70300 HAH1XFE  Combination 1

10 A30A6-00008 4%  Bushing 4

11 GB/T 5783 BEA4EM6 X 35 Bolt 4

12 GB/T 96.1 K#El6 Washer 4

13 A30C2-00500 FHTIEEL R Right head guard harness 1

14 A30C2-00400 FEAFTIZELE R Left head guard harness 1

15 A50E2-80600 IEMR G4 Cable 1

16 A50B2-01100 R $% 28 Battery cables 1

17 A50B2-00800 AR LG 28 Cable 1

18 A30C2-80900 Sk Fuse 1

19 A120B2-80100 AL Body harness 1

20 1087%! HFLF  Binding 20

21 DZ03G-RC3/4 MIEAEES  Oil temp sending unit 1

22 DT03G-YG312 PRI AL 2% Fuel sensor 1

23 | GB/T 823 AN IRETMS X 12 Screw 5

24 DT05G-JK205A JEII 2 F 5% Brake switch 1

25 | A50C2-60400 {8 g 38 Back buzzer 1

26 | GB/T 5783 IZHEM6 X 20 Bolt 1

27 | GB/T96.1 K#[E6 Washer 2

28 GB/T 93 #36 Washer,lock 1

29 | GB/T6170 B2 M6 Nut 1

30 | DT09G-DL224ED | HimW\ Horn 1

191




B RS FD120-KMS3/KMS32(Hil, %4 )
Electric system

R
o110
o1o

[e]

LS
2
1

b E

I :

erE
2| 1
o]

‘IH

WIH

wa *a e
Ao Lodpen (L Mo
1 2

ST

HIEEE

HRT

i

SRR

120888
—o—
N CaN

ool ToTol Tolo] ko

SO O[O (o[ o

ST oL IO [ Fo—

olofo olo[oko

51818 T o—t
5[5[8)0

533

2 |O1010
1 |00
[¢]

%

|

R TR
|
4

BT

192



B RS FD120-KMS3/KMS32(FLfi, 724 81
Electric system
Fr 5 5 T AT 44 FR &= HE
Item Part No Description Q’ty Remark
31 | GB/T5783 HEFEM8 X 20 Bolt 1
32 GB/T97.1 “F-#8 Washer 1
33 GB/T 93 FEE Washer,lock 1
34 | A450A2-80200 DVEE Fuse 1
35 | A90F2-60100 HITTESH (S4F) Accelerator pedal 1 |FEET R EINLE
36 | GB/T 5783 HEFEM8 X 20 Bolt 2
37 GB/T97.1 “F-#8 Washer 2
38 GB/T 93 L8 Washer,lock 2
39 | GB/T6170 2 £EMS Nut 2
40 | JD281A-120A J& B4k L 8% Start-up relay 2

193




B 2 A (RE I 34)

Vehicle harness




FD120-YC7

ARG

Electric system

SR
D o
w5
WEESE :
MosLd
22 . SHEWEY

= [

e =

i, i
&

®

i

H:
[ i

MSIAZ-140eE + HEEEE WWLREE) K
B e | o o

+1¥8 | »
. -

:}

. A
= T
T T I =
000000 | 28R8929¢
WA]YM%VE o _ FFT = ool =
Stor N\ * R ; L ofol_[opHol » Jesz ®I@
vl ofefol - i o0 Jr i e ¥ o weR SEF e QIOIO OLHO — T e s
ool - > o
ey a o = ™
* O1010 Ll
ool =
Oo] {010 i [
OFO10| 010

FHEHKL

195



HARG

FD120-YC7
Electric system
JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 DT04G-24WD2 HI K] Headlamp 2 2 I 2 1k
2 DT04G-24ZQX U i /T Double side front lamp 2 72 =5 3%
3 DT02G-JK804-5D | #H&JFK  Integral switch 1
4 A120C2-70100 {X# Central control box 1
5 A30C2-00500 AP TSR Right head guard harness 1
6 DZ03G-RC3/4 MRS Oil temp sending unit 1
7 A30C2-80900 Sk Fuse 1
8 A30C2-20002 & H it Battery 2
9 A120A2-80300 IEMR G4 Cable 1
10 A50B2-01100 H % #% 28 Battery cables 1
11 A90B2-00800 AL 28 Cable 1
12 DT04G-LTD152 #RAT Caution light 1 2 b 25 %k FH A
13 10874 fHFL A Binding 20
14 DT09G-DJB24B B8 3% Back buzzer 1
15 GB/T 5783 IZAEM6 X 20 Bolt 1
16 GB/T 97.1 #PEl6 Washer 1
17 GB/T 93 6 Washer,lock 1
18 DT04G-XHS8-16.3 JaHEXT Back lamp 1 2 2 3 A
19 DT03G-YG312 PRIHAL K28 Fuel sensor 1
20 GB/T 5783 B2 K M5 X 6 Bolt 5
21 | A120C2-10100 g5 i & Central control box 1
22 GB/T 5783 B2 K M5 X 6 Bolt 4
23 DTO05G-JK205A P ZFF ¢ Brake switch 1
24 A120C2-80100 ALK Body harness 1
25 DT09G-DL224ED | HiW|W\ Horn 1
26 | GB/T 5783 M2 M8 X 16 Bolt 2
27 GB/T 97.1 #1488 Washer 2
28 GB/T 93 FI8 Washer,lock 2
29 A30C2-00400 FEAFTIZELE R Left head guard harness 1
30 | A120C2-10100 RENHIECU Engine ECU 1 RANHLE

196




FD120-YC7

ARG

Electric system

 EEET
3.5
mpSgAE 2
MOSLREY
- SHINGEY

= [

e =

i, i
&

H:

a 23
cL
(B HFS BR[O,

ASIART-1RGE + HEEEE WWLREE) K
B e | o o

+1¥8 | X
. -

®

i

:}

. A
= T
T T I =
000000 | 28R8929¢
WA]YM%VE o _ FFT = ool =
Stor N\ * R ; L ofol_[opHol » Jesz ®I@
vl ofefol - i o0 Jr i e ¥ o weR SEF e QIOIO OLHO — T e s
ool - > o
ey a o = ™
* O1010 Ll
ool =
Oo] {010 i [
OFO10| 010

FHEHKL

197



HARG

FD120-YC7
Electric system
Fr 5 F5 T A A4 PR &= HE
Item Part No Description Q’ty Remark
31 JD281A-120A Tk B 28 Preheating relay 1
32 A50K2-80900 154 Fuse 1
33 A120C2-60100 T3 2% Accelerator 1 RANHLHE
34 | GB/T 5783 HEFEM8 X 25 Bolt 2
35 GB/T97.1 8|8 Washer 2
36 GB/T 93 ##R8 Washer,lock 2
37 | GB/T6170 12 EFEMS Nut 2

198




BEGHR (ELEID  pprooyey

Vehicle harness




FD120-XC4

) 00 sy

ol
| 1oy

i
(BRI |
HRERE CWULE) |

ARG

Electric system

O
=
11 1 [
: [l }
8 2999 Y. &
B L oo o I
o ‘A R R ofo|_[ofo[w ofo |®._.®|
ol - . > .®. ofofolofHo ofofo
Z LEHY BEE e Lyemeny
tO| ¢
12 ofo
(e ‘ Lpse olo
ofo| _[ofo] [
ofofo[ofo

200



HARG

FD120-XC4
Electric system
JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 DT04G-24WD2 HI K] Headlamp 2

2 DT04G-24ZQX ST R /NT 2

3 DT02G-JK804-5D | #H&JFK  Integral switch 1

4 A50N2-70100 {XF% Central control box 1

5 A30C2-00500 AP TSR Right head guard harness 1

6 DZ03G-RC3/4 MRS Oil temp sending unit 1

7 A30C2-80900 Sk Fuse 1

8 A30C2-20002 & H it Battery 2

9 A120A2-80300 IEMR G4 Cable 1

10 A50B2-01100 H % #% 28 Battery cables 1

11 A90B2-00800 itk i 51 2 Cable 1

12 DT04G-LTD152 #ORT Caution light 1 3% F A
13 10874 fHFL A Binding 20

14 DT09G-DJB24B B8 3% Back buzzer 1

15 GB/T 5783 IZAEM6 X 20 Bolt 1

16 GB/T 97.1 #PEl6 Washer 1

17 GB/T 93 6 Washer,lock 1

18 DT04G-XH8-16.3 JaHET Back lamp 1

19 DT03G-YG312 PRI A% 28 Fuel sensor 1

20 GB/T 5783 B2 K M5 X 6 Bolt 5

21 | A50C2-10200 g5 i & Central control box 1

22 GB/T 5783 B2 K M5 X 6 Bolt 4

23 DTO05G-JK205A P ZFF ¢ Brake switch 1

24 A120D2-80100 ALK Body harness 1

25 DT09G-DL224ED | HiW|W\ Horn 1

26 | GB/T 5783 M2 M8 X 16 Bolt 1

27 GB/T 97.1 #1488 Washer 1

28 GB/T 93 FI8 Washer,lock 1

29 A30C2-00400 FEAFTIZELE R Left head guard harness 1

30 AS50N2-60100 JniE 2% Accelerator 1 KL E 7

201




FD120-XC4

Electric system

ARG

202

2O
2O

QIR feo—

olo[oko

PRREEE

S[B[6lko—h

i [51[5].0—

(BFREE)

olol Tolol Tolo
olol [9lof Tolo

Q19
o[o[o




HARG

FD120-XC4
Electric system
Fr 5 F5 T A A4 PR o #E
Item Part No Description Q’ty Remark
31 | GB/T5783 IZFM8 X 25 Bolt 2
32 GB/T97.1 #[5]8 Washer 2
33 GB/T 93 #i#8 Washer,lock 2
34 GB/T 6170 B2 EEMS Nut 2
35 JD281A-120A T4k B 2% Preheating relay 1
36 GB/T 5783 122 M8 X 16 Bolt 2
37 GB/T97.1 P58 Washer 2
38 GB/T 93 L8 Washer,lock 2
39 A50N2-80300 5l 4 Fuse 1

203




AR (HR) FD120-XC4

Vehicle harness

204



KMS26

FD120-

ARG
Electric system

MS LIIHNI N3D3H

[QeE] 122

[QleE 1124

! = =
‘ B xsiush =~ RE] =

1184 —t
T =0 E] EG ||9D._
=l ] L Qm
7%
(Hv08IAZ! f

BM*EE

f e
— Bk =,
o _ ¥
_ Pt
I

i _

& | ] M g
[

= | I B
i [ w

1
JOSN3S XON| | | [HOSNES XO!
. )
)
- B
|
I
0z
—
P
E___&___ (2] (]
IT o
T T e C > [of o, ofofo[ 0oV
g gl le) o) o] lgllg) = e

e EHETER

LALET DCHMYT  LERE LHME LY JOLS B o)

o
Q
o[o[o]o[o]o

205



HARG

FD120-KMS26
Electric system
JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 A90F2-20100 & Hth Battery 2
2 A120E2-80400 IEMR G4 Cable 1
3 A120E2-80300 A G128 Cable 1
4 T20G2-20100 TRES 22 65 Fuse box 1
5 DT03G-YG312 PR AL /%% Fuel sensor 1
6 GB/T 823 AN SLIRETMS X 12 Screw 5
7 DT04G-2472QX XL HF /NI Front lamp 2
8 DT04G-24WD2 HI KT Headlamp 2
9 A30C2-00500 FPTEELE K Right head guard harness 1
10 A50V2-70200 {X# Central control box 1
11 GB/T 5783 BEAEM6 X 35 Bolt 4
12 GB/T 96.1 K#EHEl6 Washer 4
13 A30A6-00008 % Bushing 4
14 A280A2-80600 1) 3% 248 Battery cables 1
15 A50C2-60300 HAETFK  Integral switch 1
16 DT09G-DL224ED | HLMIJ\ Horn 1
17 GB/T 5783 BEAEMS8 X 20 Bolt 1
18 GB/T 97.1 #4E|8 Washer 1
19 GB/T 93 F1EL8 Washer,lock 1
20 | AI20E2-10100 H gLl & Central control box 1
21 | GB/T 823 AN SR IBETMS X 12 Screw 4
22 DT04G-XHS8-16.3 JaHEXT Back lamp 1
23 | A50C2-60400 Bl ZF NS 3% Back buzzer 1
24 | GBI/T 5783 B2 M6 X 20 Bolt 1
25 GB/T 96.1 K#[E 6 Washer 2
26 GB/T 93 FF6 Washer,lock 1
27 | GB/T6170 2 EFM6 Nut 1
28 DT04G-LTD152 Rl Caution light 1 e A
29 DTO05G-JK205A P ZFF ¢ Brake switch 1
30 | AI20E2-80100 JRAbEEZE R Harness 1

206




KMS26

FD120-

ARG
Electric system

MS LIIHNI N3D3H

[QeE] 122

[QleE 1124

! = =
‘ B xsiush =~ RE] =

1184 —t
T =0 E] EG ||9D._
=l ] L Qm
7%
(Hv08IAZ! f

BM*EE

f e
— Bk =,
o _ ¥
_ Pt
I

i _

& | ] M g
[

= | I B
i [ w

1
JOSN3S XON| | | [HOSNES XO!
. )
)
- B
|
I
0z
—
P
E___&___ (2] (]
IT o
T T e C > [of o, ofofo[ 0oV
g gl le) o) o] lgllg) = e

e EHETER

LALET DCHMYT  LERE LHME LY JOLS B o)

o
Q
o[o[o]o[o]o

207



HARG

FD120-KMS26
Electric system
Fr 5 5 T A A4 PR o HE
Item Part No Description Q’ty Remark
31 A120E2-80200 A2 Vehicle harness 1
32 A90P2-10100 RENHLEE I & Engine control box 1
33 A160G2-10200 RIS 22 & Fuse box 1
34 DZ03G-RC3/4 MIEALEEE  Oil temp sending unit 1
35 JD281A-120A Tk L 25 Preheating relay 1
36 A30AB2-60100 IniE 2% Accelerator 1
37 A30C2-40200 AT Headlamp 1 1% F 44
38 A30C2-00400 FEAPTIZELE R Left head guard harness 1
39 A15R2-60300 FH3)7F % Hand brake switch 1 % A
40 A50V2-50100 KR JEZS Water level sensor 1
41 A30C2-90100 USB7t HL [l USB charging port 1 % A

208




FD120-KMS26

Vehicle harness

B LR

&) Qu_mm_mmfu_wi

D) e[y

6c]oe]re[ee eefvese)
B [oz]1z]zz] ez
s[of¢]slelo[ufe)

8'x-1z9rd £

I e

(qor-revra] <]

s
S |8
o
o
o
_m 0se ooy 00 [& 00z N 00} % 009 00¢ 00§ 0se
o o
“u FHLFNT = 2 on
3 [avizaaEs] S g 7 e .
3 S rroerals [ _eomieora @[ ]
AR T B N O s e
05 > TRESD
@ S
" o
o o]
® Qe ® @
G e \S =
} [ €90-22ora[ = I £90-22ora[ L] ﬁ%ﬂ
[(as-revra] [ Ve-eoeroLrafgk[aH] [ 1z-e'9-€l0LrafgHh| 8H
[_szE[=d] o
X .
g 1
FEGE
WHZT o] [L-roeLzy]
[Tz o
[ eogicoral FRi] |
w 12-€9-110.rQl< &£ SH]
o
g

I e

[ [ __eniieorg R[] TSI o
mEEE (@ (g LALz0ud] g e[ aH] s ]
fm.m.m.mfcnagg
»M E=] T
¢ : F
Ty Y P
~ - ul °
o ] = i
o - :
S ] 001
=] . .
v 8
m 00z 00 00§ i
M 4
g sz 1=
[_treieord] Ca
of o ol o o =
el | 0| | 0
jod
Iallla) =3
= g = @
@ @ 2| of
! 86
| wrumnns LT el

L-199L /1|

[seen]

[ _8rieerdlg]

2
VZOVL Fm| [ besera]  FE[ |
Z2SEV L KB |dNY| [ Zeeer Ll FEe|dny

1L LL0ErafE )

127 LOErafE |

209



+. bR

SCUTCHEON

210



N

Decal

L

27
4 5 6 26 [
3
2 N
1 > mlimim
} 10,18 u D
T IFE—E—ET/ ; A8, ’
= AN
L
25 12
17 11 19 20 2/1 ]2 ]3
L |
= L C -7
ﬁ lis= "
) Slo| | ¢

211



N

Decal
JF5 F5 T A A4 PR o #E
Item Part No Description Q’ty Remark

1 “EP” FRE Decal 2 WA homeland
- “EFlogo” (K)  Decal 2 4hH go abroad
2 GCI0001 GAkRERRE  Decal, safety 2 W homeland
- GCIY053 ZAbREE Decal, safety 2 | W4 go abroad
3 GCI10022 “CE#niH” Decal 2 E4MH  go abroad
4 GCI0014 ERPRE Decal,sling 2 W homeland
- GCIY066 MR Decal,sling 2 4 go abroad
5 GCI0006 XM SR Decal,model 2

6 GCIY385 “120"¥7#  Decal 2

7 “&Flogo” (/)  Decal 2

8 GCI0005 JABNFTRE A4 Decal,caution 1 WA homeland
- GCIY057 JA S HTRE A E4 Decal,caution 1 4N go abroad
9 GCI0008 IAMARIE  Decal,fuel 1 WH  homeland
- GCIY060 IR PR Decal,fuel 1 | E4MH  go abroad
10 GCI0712 PWIAT i A G480 Name plate 1 M  homeland
- GCIY713 WA B U 244 Name plate 1 4 go abroad
11 GCI0752 B fur HH ZE A7 12t Decal, Iubrication chart 1 WH  homeland
- GCIY753 B faf H 2 bR 12t Decal,Iubrication chart 1 4N homeland
12 GCI0016 25 1133 N 148 5 %% ] Decal, padlod mast space| 1 WA homeland
- GCIY068 25 1133 N 148 )5 45 8] Decal, padlod mast space| 1 4R go abroad
13 GCI10017 HEAGF  Decal,notice thumb hand 1 WH  homeland
- GCIY069 HEAMF  Decal,notice thumb hand 1 E4MH  go abroad
14 GCI0013 B Decal,tyre safety 1 PWH  homeland
- GCIY065 ¥R %A bR Decal,tyre safety 1 | E4MH  go abroad
15 GCI0015 B SJE  Decal,air pressure 1 P homeland
- GCIY067 ¥HEAE  Decal,air pressure 1 4N go abroad
16 GCI0010 TV & 1 #7 F Decal ,adding hydraulic oil 1 WH  homeland
- GCIY062 T i b i Decal,adding hydraulic oil 1 4FH - go abroad
17 GCI0007 {52441 5))H% Decal, Parking brake adjustment| 1 WA  homeland
- GCIY059 15 4541|581 #E Decal, Parking brake adjustment| 1 E4MH  go abroad

212




N

Decal

L

27
4 5 6 26 [
3
2 N
1 > mlimim
} 10,18 u D
T IFE—E—ET/ ; A8, ’
= AN
L
25 12
17 11 19 20 2/1 ]2 ]3
L |
= L C -7
ﬁ lis= "
) Slo| | ¢

213



N

Decal
Fr 5 5 T A A4 PR o #E
Item Part No Description Q’ty Remark

18 GCI1056 MEAE BFR% Name plate 1 W  homeland
19 GCI0011 HEbr Decal,capacity 1 WA homeland
- GCIY063 Ebr i Decal,capacity 1 4FH go abroad

20 GCI0003 THH 24 PRk Decal,Iubrication chart 1 WA  homeland
- GCIYO055 T RS KPR Decal,Iubrication chart 1 4N go abroad
21 GCI0004 fEFAZUFIFRRE Decal 1 WA homeland
- GCIY056 i 2R Decal 1 | E45HH  go abroad

22 GCI0012 K 2 4 FrE Decal,fan safety 1 WH  homeland
- GCIY064 KU 24 krh# Decal,fan safety 1 E4hH  go abroad
23 GCI0009 TBE R FRIE  Decal,antifreeze liquid 1 WA homeland
- GCIY061 IR Decal,antifreeze liquid 1 4N go abroad

24 “CEPFRE” (KRE)  Decal 1 3% F

25 “Z” ZRE Decal 1 N Flhomeland

26 GCI0122 B AR Warning Logo 1 P Fihomeland
- GCIY124 5 FR1H Warning Logo 1 4hFgo abroad

27 GCI0121 H 275 FR K Electrical warning logo 1 7 Fhomeland
- GCIY125 HL S22 b0 1K Electrical warning logo 1 4t go abroad

214




STARKE MATERIAL HANDLING GROUP ‘
402 Allanburg Road « Thorold, ON L2V 1A4 . Canada ‘* \

° : N\ |
TOLL FREE 877—435—4352. . ECOMA X X
www.starkeforklift.com « info@starkeforklift.com

| —






